Renault Mégane Scénic, WELGTFALIA

Renault Scénic

Westfalia-Teile-Nr.: 316 113
Westfalia objednaci Cislo: 316 113
Westfalia bestillingsnr.: 316 113
NUm. de pedido Westfalia: 316 113
Référence Westfalia : 316 113
Westfalian tilausnro: 316 113
Westfalia order no.: 316 113
Westfalia-Apiu. TTapayyeAiog: 316 113
N. ordinazione Westfalia: 316 113
Westfalia-bestillingsnummer: 316 113
Westfalia-bestelnr.: 316 113

Westfalia best.-nr: 316 113

6060000000600

Nrzamoéwieniowy firmy Westfalia:316 113

316113691 111 - 51/07 - 001



A Achtung: Befestigungam HechabschluRblechkann sich A
geénderthaben
Pozor: Upevnini k zadnimu plechu se mohlo zminit

Opmeerksom: Fastggrelse pa endepladen kan veere blevet zendret
Atencidn: puede haberse modificado la fijacion en la chapa final trasera
Attention !La fixation sur la jupe arriére peut étre modifiée

Huom.: Takapellin kiinnitys on saattanut muuttua

Attention: Mounting on rear apron may have changed

ITpoooyn: vrepémon oty hapagive Tne Tiowm wodLdg uwoei va éxer ahldéer

Attenzione: Il fissaggio alla lamiera fascione posteriore puo essere
stato modificato

NB! Festet ved bakplaten kan veere endret
Let op: De bevestiging aan het achterste afsluitpaneel kan gewijzigd zijn
OBS: Fastsattningen av den bakre avslutsplaten kan vara forandrad

Uwaga: Mocowanie do blachy tylnej mog2o ulec zmianie

M 10~_ 5@\
S
25x10,5x3~_ T M 10x100

@ 6
Mexe5” /\@ \ ? (}/\ 30x10,5x3
~

24x8,5x2
M 10x35~ /\@ .
30x10,5x3

M 10 ~
25x1o,5x3 -
24x8,5x2 ég/ g

000 00000000 ©

30x12,5x3 M 12x40

5%

)
30x12,5x3

M 10x125

30x10,5x3 \(3/@
nd

30x10,5x3
M 10

24x13x2,5

5 M 12
25x10,5x3/C%
/@ 30x12,5x3
M 10x35



D- Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewéhrleisten.
DK -  Frirummet skal overholdes iht. bilag VII, fig. 30 i direktiv 94/20/EF.
CZ - Volny prostor ve smyslu Prilohy VII, obr. 30 Smérnice &. 94/20/EG musi byt zarucen.

E- Debe garantizarse el espacio libre, conforme al anexo VI, figura 30 de la directiva comunitaria CE/94/20.
F- La zone de dégagement doit étre garantie conformément a I'annexe VI, illustration 30 de la directive 94/
20/CE.

FIN -  Vapaatila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti.
GB -  The clearance specified in appendix VI, diagram 30 of guideline 94/20/EG must be guaranteed.
GR- T[pémel va e€ac@alideTal 0 EAeUBepOG XWPog aupPwva pe To TTapapTtnua VI, eikova 30 Tng Odnyiag 94/

20/EOK.

H - Biztositani kell a 94/20/EK iranyelv szerinti, VIl. szamu fliiggelék 30. abraban jel6lt szabad teret.

| - Deve essere garantito lo spazio libero secondo l'allegato VII, figura 30 della direttiva 94/20/CE.

N - Frirommet etter tillegg VI, avbilding 30 i direktiv 94/20/EEC skal overholdes.

NL - De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden
genomen.

P - Garantir a zona livre, conforme Anexo VI, grafico 30 da Norma 94/20/CE.

PL - Nalezy zagwarantowac przestrzen swobodng wedtug zatgcznika VI, ilustracja 30 wytycznej 94/20/EG .

S - Spelrummet enligt bilaga VII, figur 30 i riktlinje 94/20/EG skall garanteras.

SLO - Zagotoviti zratnost po priklopu VII, slika 30, smernice 94/20/EG .
SK - Volny priestor v zmysle Prilohy VII, obr. 30 Smernice ¢. 94/20/EG musi byt’ zaru€eny.
TR- 94/20/EG Yonetmelidi, Ek VII, Resim 30'da belirtilen serbest alan byrakylmalydyr.

M

3
% o N
Q 3 ©
o) 29 o [}
=] S = <) o a
9] 88 w8 3 ¢
N c g2 °Sg ¢ € 3 ®©
c & 95 o= 9 £ °
S O > 8 S o3 o = o
1 L =035 N 5 o5 3 N
N=35QC o O O -2 0 o)
n .o 023°x X o O 03X >
max. 100 Vo >QWQo O50n L O 2
Tegscl2X 2509 cof D o
o / H‘gwmhm o 5} G (&) o
S /- - 8®O>8= "EE§>>(D C_ﬁcg
. . ._’§c—33mu=OEmHONH-§~~>
= min. 65 S 8s9TEGON >ET oL NOD
€ e 20y T2anpB8gool8s 3 ES
-— moEO@mﬁﬁwo*—';U@,—_:\;
A1 ™ E“E%ENQQ:O-ZQWE'GE%'—’@
A ﬁ_,_r SoolREgsooEPeoE 22200
hRE=coZTcLOPETSEGESE
l L w>‘58c§t583‘=ﬁfﬁgé<§a%‘—5
Z_ N =8
P A & Oﬁagg':O‘ODEHOEE‘L‘SiO—%
A E =i S SEESSLR2ELENTFTGHCE S
gl § m%’aﬁgsmggogmgg’;_a'é
£ O.%mgg;gmg.wgggggmggm
€ g W%OOEO;EEQQEOQ_g%O%
WMBXNOZETD g8 o SXC
A IEEEG.)Q_SCDOEC,_.EO-O_06\
o N“QQLOUI—LDXO >\O'OO\
C)" m._'O._CDCC_U ~(Uh'0*—'ENq_._._Q-
b N O OE 0088 =0 0:=200B8BCE®
ok £o>00ade>csa>00a0>Saak
et
'
II III 1 1
[V ||meI , ! : '_I'gxﬂlf
[ala) LuLuweooIr_z=z2 anunwn k-
\::
P
W A
&.—

LN,
~
=

E
LN,
~
R

=

max. 30° |







Lieferumfang der
Anhangevorrichtung

@ Objem dodani tazného zafizeni

Anhaengertreekkets
leveringsomfang

G Volumen de suministro del enganche

Pieces comprises dans la fourniture
de I'attelage

@ Vetokoukun toimituksen sisalto
@ Scope of delivery of towing hitch

Mep1EXOUEVO TOU TTOKETOU TNG
o@aAIPIKNG KEPAANG {eUENG ME
oTAPIYHA

° Dotazione del gancio di traino
o Leveringsomfang for tilhengerfestet
@ Leveringsomvang trekhaak

e Dragkrokens leveransspecifikation

Zakres dostawy haka
holowniczego

N

5| 1x

6| 2x @

1S

|- &

9 2X

10 | 2« BT M8

11| 2 Gyﬁ M12x70 (10.9)

12| 4x 6?3@ M12x40 (10.9)

13| 1x M M10x125 (8.8)

14| 1x 6&5“@ M10x100 (8.8)

15 | 6x % M10x35 (8.8)

16 | 2x % M8x75 (8.8)

17 | 2x e M8x25 (8.8)

18 | 3x 24x13x2,5

19 | 6x 30x12,5x3

20 5x 30x10,5x3

21 8x 25x10,5x3

22 | 4x 24x8,5x2

23 | 4x M12 (10)

24 | 7x ® M10 (8)

R e
AN

26 2X 60x60x4




6066000000000

Lieferbare Ersatzteilumfange Anhangevorrichtung
Dodatelné nahradni dily tazného zarizeni

Reservedele, der kan leveres til anhaengertraekket
Volumen de piezas de repuesto suministrables del enganche
Pieces de rechange disponibles pour I'attelage
Vetokoukun toimitettavissa olevat varaosat

Available spare parts for towing hitch

KatdAoyog TwV S10UECIHWY AVTAAACGKTIKMV TNG OQAIPIKNG KEQAANG {eUENG pE
oTNPIYHA

Pezzi di ricambio disponibili per il gancio di traino
Reservedeler for tilhengerfestet som kan leveres
Leverbare reserve-onderdelen t.b.v. trekhaak
Dragkrokens reservdelsspecifikationer

Zakres dostarczanych czesci zamiennych haka holowniczego

916 113 650 001
6, 9-26




An h an g eVO r I’ | C htu n g (Kupplungskugel mit Halterung) o

ohne Elektrosatz
Hersteller: WESTFALIA-AUTOMOTIVE GmbH Westfalia-Bestell - Nr.: 316 113

Genehmigungsnummer nach Richtlinie 94/20/EG: e13 00-0235

Klasse: A50-X Typ: 316 113

Technische Daten: maximaler D-Wert: 8,0 kN
maximale Stitzlast: 75 kg

Verwendungsbereich: Fahrzeughersteller: Renault
Modell: (Mégane) Scénic, Phase lund Il
Typbezeichnung: JA

Technische Daten:

Fur den Fahrbetrieb sind die Angaben des Fahrzeugherstellers bzgl. Anhangelast, Stutzlast und
Zulassigem Gesamtgewicht des Zuges (Fahrzeuggewicht+ Anhangergewicht, siehe Fahrzeug-
schein) malRgebend, wobei die geprlften Werte der KmH nicht tiberschritten werden dirfen. Bei
Fragen wenden Sie sich bitte an Ihren Renault-Vertragshandler.

Beispiel: Zulassiges Gesamtgewicht des Fahrzeuges = 1940kg
Zulassige Anhangelast = 1350kg
Zulassiges Gesamtgewicht des Zuges = 2865kg

max 925 kg 1940 kg

h& P
OO o=




Anhangerfahrthinweise in der Betriebsanleitung des Fahrzeugherstellers sind zu
beachten.

Die vom Fahrzeughersteller serienmal3ig genehmigten Befestigungspunkte sind eingehalten.
Nationale Richtlinien tiber die Anbauabnahmen sind zu beachten.
Diese Montage- und Betriebsanleitung ist den Kfz. - Papieren beizuflgen.

Die KmH ist ein Sicherheitsteil und darf nur von Fachpersonal montiert werden.
Jegliche Anderungen bzw. Umbauten an der KmH sind unzulassig. Sie fithren tiberdies zum
Erléschen der Betriebserlaubnis.

Isoliermasse bzw. Unterbodenschutz am Kfz. falls vorhanden
A im Bereich der Anlageflachen der KmH entfernen. Blanke A
Karosseriestellen sowie Bohrungen mit Zinkstaubfarbe
(Renault-Teile Nr. 77 01 406 425) bestreichen.

Samtliche Befestigungsschrauben der KmH nach ca. 1000 Anhéanger - km nachziehen.
Fur begrenzte Platzverhaltnisse empfehlen wir folgendes Drehmomentwerkzeug der Firma
ZEMO, Peutestral3e 47, 20539 Hamburg:

Drehmomentschlissel S&R 100Nm, Artikelnummer R 816786

Maulschlisselaufsatz S&R OE 17, Artikelnummer R819948.

Die Kupplungskugel ist sauber zu halten und zu fetten. Werden jedoch Spurstabilisierungs-
einrichtungen, wie z.B. die Westfalia "SSK" benutzt, muf3 die Kupplungskugel fettfrei sein. Die
Hinweise in der Bedienungsanleitung beachten.

Sobald an einer beliebigen Stelle ein Kupplungskugel-Durchmesser von 49 mm oder kleiner
erreicht ist, darf die KmH aus Sicherheitsgriinden nicht mehr benutzt werden.

Das Leergewicht des Fahrzeuges erhdht sich nach Montage der KmH um 15,6 kg.

Anderungen vorbehalten.



Montageanleitung:
(Bitte bildliche Darstellung beachten!)

A Achtung: Fur Befestigung am HeckabschluBblech bildliche A
Darstellung auf Seite drei beachten

Fir Phase I:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

9)

10.)

11.)

Stol3fanger entfernen. Hierzu die sechs Torxschrauben auf der Oberkante des Stof3fangers,
drei Sechskantschrauben zwischen Stol3fanger und Heckabschluf3blech sowie die vier bzw.
funf Torxschrauben und die eine Sechskantschraube im Radlaufbereich 16sen.

Die mittlere Rippe mit Blechmutter an der Innenseite des Stol3fangers muf3 entfernt werden.
Fahrzeugseitig das zugehoérige Blech am Heckabschlu3blech unter das Bodenblech biegen.

Im rechten Langstréager beide Befestigungsschrauben der Abschlepptse gegen die
mitgelieferten Schrauben M 8 x 75 und Scheiben 24 x 8,5 x 2 ersetzen.

In den Endquertréager des Fahrzeuges die Kastenmutter M8 oder die Kafigmuttern M8
einsetzen und um 90° verdrehen (siehe Seite 3).

Die Winkel"4" und"5" oben lose mittels der Schrauben M 8 x 25 und Scheiben24x8,5 x 2
verschrauben. Unten ist die Schraube M 10 x 35, Scheibe 30 x 10,5 x 3, Platte " 26 " und
Mutter M 10 zu verwenden.

Die linke Strebe "2" von innen an den linken Langstrdger bringen und mit der
Sechskantschraube M 10 x 125, den Scheiben 30 x 10,5 x 3, der Mutter M 10 und dem
Distanzrohr (wurde vorab in den Langstrager eingefuhrt) lose verschrauben.

Die rechte Strebe "3" von innen an den rechten L&ngstrager bringen und mit der
Sechskantschraube M 10 x 100, der Scheibe 30x10,5x 3 und dem Distanzrohr (wurde vorab
in den Langstrager eingeftihrt) lose verschrauben.

Das KmH-Grundteil "1" lose mit den Winkeln "4" und "5" (Schrauben M10 x 35, Scheiben
25x 10,5 x 3, Muttern M10) und den Streben "2" und "3" (Schrauben M12 x 40, Scheiben
30 x 12,5 x 3, Muttern M 12) verschrauben.

Die Kugelstange" 7" lose zwischen die Verbindungsbleche schrauben (Schrauben M 12x70,
Scheiben 24 x 13 x 2,5, Muttern M 12). Den Steckdosenhalter "8" mit verschrauben.

Das KmH-Grundteil ausrichten: Abstand von KmH-Teilen zu Heckabschluf3blech mindestens
5 mm. Abstand von Kugelmitte zu Stol3fanger mindestens 65 mm (siehe Skizze).
Schraubverbindungen mitden angegebenen Anzugsdrehmomenten festanziehen.

Anzugsdrehmoment far M 8 = 20 Nm
Anzugsdrehmoment far M 10 = 40 Nm
Anzugsdrehmoment far M 12 = 95 Nm

Den Stol3fanger wieder montieren. Stof3fanger ggf. dort ausschneiden, wo die Kugelstange
anliegt.
Anderungenvorbehalten.



Achtung: Fur Befestigung am HeckabschluBblech bildliche
Darstellung auf Seite drei beachten

Fur Phase ll:

1)

2)

3)

4.

5.)

6.)

7)

8.)

10

Stol3fanger mufd nicht entfernt werden. Die Sechskantschraube der mittleren Rippe vom
Stol3fanger entfernen. Fahrzeugseitig das zugehorige Blech am Heckabschlu3blech unter
das Bodenblech biegen.

In den Endquertrager des Fahrzeuges die Kastenmutter M8 oder die Kafigmuttern M8
einsetzen und um 90° verdrehen (siehe Seite 3).

Die Winkel"4" und"5" oben lose mittels der Schrauben M 8 x 25 und Scheiben24 x 8,5 x 2
verschrauben. Unten ist die Schraube M 10 x 35, Scheibe 30 x 10,5 x 3, Platte " 26 " und
Mutter M 10 zu verwenden.

Die linke Strebe "2" von innen an den linken Langstrdger bringen und mit der
Sechskantschraube M 10 x 125, den Scheiben 30 x 10,5 x 3, der Mutter M 10 und dem
Distanzrohr (wurde vorab in den Langstrager eingeftuihrt) lose verschrauben.

Die rechte Strebe "3" von innen an den rechten Langstrager bringen und mit der
Sechskantschraube M 10x 100, der Scheibe 30x 10,5 x 3und dem Distanzrohr (wurde vorab
in den Langstrager eingeftihrt) lose verschrauben.

Das KmH-Grundteil "1" lose mit den Winkeln "4" und "5" (Schrauben M10 x 35, Scheiben
25 x 10,5 x 3, Muttern M10) und den Streben "2" und " 3" (Schrauben M12 x 40, Scheiben
30 x 12,5 x 3, Muttern M 12) verschrauben.

Die Kugelstange" 7" lose zwischen die Verbindungsbleche schrauben (Schrauben M 12x70,
Scheiben 24 x 13 x 2,5, Muttern M 12). Den Steckdosenhalter "8" mit verschrauben.

Das KmH-Grundteil ausrichten: Abstand von KmH-Teilen zu Heckabschluf3blech mindestens
5 mm. Abstand von Kugelmitte zu Stol3fanger mindestens 65 mm (siehe Skizze).
Schraubverbindungen mitden angegebenen Anzugsdrehmomenten festanziehen.

Anzugsdrehmoment far M 8 = 20 Nm
Anzugsdrehmoment far M 10 = 40 Nm
Anzugsdrehmoment far M 12 = 95 Nm

Anderungen vorbehalten.



Taina Za‘fizeni bez elektropfrislusenstvi @

Vyrobce: WESTFALIA-AUTOMOTIVE GmbH Westfalia objednaci Cislo: 316113
Cislo povoleni podle smérnice 94/20/EG: e13 00-0235

Trida: A50-X Typ: 316 113

Technicke udaje: maximalni D-hodnota: 8,0 kN

maximalni zatiZzeni podpéry: 75 kg

Oblast pouziti:  vyrobce vozidel: Renault
model: (Mégane) Scénic, fazi 1 a fazi Il
typové oznaceni: JA

Technicke udaje:

Pro jizdu jsou smérodatné udaje vyrobce vozidla tykajici se vahy privésu, zatizeni podpéry
a celkové pripusténé vahy sprezeni (vaha vozidla + vaha pfrivésu, viz technicky prakaz
vozidla), pfiCemz nesmi byt prekroCeny prezkouSené hodnoty tazného zafizeni. V pripadé
dotazu se obrat’te na odbornou prodejnu Renault-automobil(.

Priklad: pripustna celkova vaha vozidla = 1.940 kg
pripustna vaha privésu = 1.350 kg
celkova pfipustna vaha sprezeni = 2.865 kg

max 925 kg 1940 kg

hﬂj P
o RN e Ly N

11



CZg

Musi se dodrzovat informace k jizdé s privésem uvedené v priru¢ce vyrobce vozidla.

Vyrobcem vozidla sériové povolené upeviiovaci body se musi dodrzet.
Smérnice jednotlivych statll o prejimani nastaveb museji byt respektovany.
Montazni a provozni navod se musi pfipojit k dokladdm vozidla.

Tazné zarizeni je bezpecnostni dil a smi byt namontovan jen odborniky.
Kazda zména popf. pfemény na tazném zafizeni jsou zakazany. Vedou jen ke ztraté
platnosti provozniho povoleni.

Odstranit izolaéni hmotu pop¥. spodni ochrannou izolaéni
hmotu vozidla, nachazi-li se tato v oblasti upeviovaci

plochy pro tazné zarizeni. Ocisténé plochy karoserie,

jakoz i vyvrty nat¥it zinkovou praskovou barvou

(Renault-dil ¢islo 77 01 406 425).

VSechny upeviiovaci Srouby tazného zafizeni dotahnout po cca 1000 km tazeni
privésu predepsanym krouticim momentem.

Spojovaci koule se musi udrZzovat Cista a namazana. PouZiji-li se stabilizaCni zafizeni stop,
jako napr. Westfalia "SSK”, pak musi byt spojovaci koule bez mazaciho tuku. Dodrzujte
informace v patficnych provoznich navodech.

Jakmile bude dosazen na nékterém misté pramér spojovaci koule rovny nebo mensi nez
49,0 mm, nesmi byt taZzné zafizeni z bezpetnostnich diivodu vice pouZivané.

Vaha prazdného vozidla se zvySi po montazi tazného zafizeni o 15,6 kg.

Zmeény vyhrazeny.

12



Montazni navod:
(Vénujte prosim pozornost nakresu.)

A Pozor: Pii upevnéni k zadnimu plechu postupujte podle A
obrazku na strané 3

Pro fazi I:

1)

2)

3)

4)

5)

6.)

7)

8.)

9)

10.)

11.)

Odstranit naraznik. Za tim u€elem uvolnit Sest hvézdi¢kovych Sroubl Torx na hornihrané
narazniku, tfi Sestihranné Srouby mezi naraznikem a zadnim plechem vCetné Ctyr, popr.

péti hvézdickovych Sroubll Torx a jeden Sestihranny Sroub v oblasti podbéhu.

Dale je tfeba odstranit stfedni Zebro s plechovou matici na vnitfni strané narazniku. Na
zadnim plechu vozidla ohnout pod podvozek k tomu urCeny plech.

V pravém podélném nosniku vymeénit oba upevnovaci Srouby vieCného oka za prilozené
Srouby M 8 x 75 a podlozky 24 x 8,5 x 2.

Do zavérného pficniku vozidla vloZte skfinovou nebo klecovou matici M8 a otocte o 90°
(viz strana 3).

Uhelniky ”4” a *5” nahote volné& pfiSroubovat §rouby M 8 x 25 a podlozkami 24 x 8,5
x 2. Ve spodni ¢asti se pouzije Sroub M 10 x 35, podlozka 30 x 10,5 x 3, destiCka ?26”

a matice M 10.

Levou vyztuhu *2” umistit zevnitf k levému podélnému nosniku a volné ji pfiSroubovat
pomoci Sroubu se Sestihrannou hlavou M 10 x 125, podlozek 30 x 10,5 x 3, matice M

10 a distanc¢ni trubky (tu pfedem zasadit do podélného nosniku).

Pravou vyztuhu ”3” umistit zevnitf k pravému podélnému nosniku a volné ji pfiSroubovat
pomoci Sroubu se Sestihrannou hlavou M 10 x 100, podloZzky 30 x 10,5 x 3 a distan¢ni

trubky (tu pfedem zasadit do podélného nosniku).

Zakladni dil ”1” volné seSroubovat s uhelniky ”4” a *5” (Srouby M 10 x 35, podlozky
25 x 10,5 x 3, matice M 10) a s vyztuhami *2” a ?3” (Srouby M 12 x 40, podlozky 30

x 12,5 x 3, matice M 12).

Ty€ s kouli *7” volné naSroubovat mezi vodici plechy (Srouby M 12 x 70, podlozky 24
x 13 x 2,5, matice M 12). Pritom také naSroubovat i drzak zasuvky ”8”.

Vyrovnat zakladni dil: Dodrzet vzdalenost dilti zav&sného zatizeni od zadniho plechu min.
5 mm. Vzdalenost stfedu koule od zadniho plechu min. 65 mm (viz nac¢rt). Sroubové spoje

pevné dotahnout uvedenymi utahovacimi momenty.

Utahovaci moment pro M 8 = 20 Nm
Utahovaci moment pro M 10 = 40 Nm
Utahovaci moment pro M 12 = 95 Nm

Naraznik opét namontovat. Naraznik popf. vyriznout v misté, kde na négj
naseda tyC s kouli.

Zmeény vyhrazeny.
13



CZ,

A Pozor: P¥i upevnéni k zadnimu plechu postupujte podleA
obrazku na strané 3

Pro fazi Il:

1)

2)

3)

4.)

5)

6.)

7)

8.)

14

Naraznik neni nutné odmontovat. VySroubujte Sroub s Sestihrannou hlavou ve stfednim
Zebru narazniku. Prislusny plech na konci zadni Casti vozidla ohnéte pod podlahovy

plech.

Do zavérného pfi¢niku vozidla vloZte skfinovou nebo klecovou matici M8 a otocte o 90°
(viz strana 3).

Uhelniky ”4” a *5” nahote volné& pfiSroubovat §rouby M 8 x 25 a podlozkami 24 x 8,5
x 2. Ve spodni ¢asti se pouzije Sroub M 10 x 35, podlozka 30 x 10,5 x 3, destiCka ?26”

a matice M 10.

Levou vyztuhu ”2” umistit zevnitf k levému podélnému nosniku a volné ji pfiSroubovat
pomoci Sroubu se Sestihrannou hlavou M 10 x 125, podlozek 30 x 10,5 x 3, matice M

10 a distan¢ni trubky (tu pfedem zasadit do podélného nosniku).

Pravou vyztuhu ”3” umistit zevnitf k pravému podélnému nosniku a volné ji pfiSroubovat
pomoci Sroubu se Sestihrannou hlavou M 10 x 100, podloZzky 30 x 10,5 x 3 a distan¢ni

trubky (tu pfedem zasadit do podélného nosniku).

Zakladni dil ”1” volné seSroubovat s uhelniky ”4” a *5” (Srouby M 10 x 35, podlozky
25 x 10,5 x 3, matice M 10) a s vyztuhami *2” a ”3” (Srouby M 12 x 40, podlozky 30

x 12,5 x 3, matice M 12).

Ty€ s kouli ?7” volné naSroubovat mezi vodici plechy (Srouby M 12 x 70, podlozky 24
x 13 x 2,5, matice M 12). Pfitom také naSroubovat i drzak zasuvky ”8”.

Vyrovnat zakladnidil: Dodrzet vzdalenost dilti zavésného zatizeni od zadniho plechu min.
5 mm. Vzdalenost stfedu koule od zadniho plechu min. 65 mm (viz nac¢rt). Sroubové spoje

pevné dotahnout uvedenymi utahovacimi momenty.

Utahovaci moment pro M 8 = 20 Nm
Utahovaci moment pro M 10 = 40 Nm
Utahovaci moment pro M 12 = 95 Nm

Zmeény vyhrazeny.



Anhaengertraek uenerss (DK

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH Westfalia bestillingsnr.: 316 113
Tilladelsesnummer iflg. retningslinie 94/20/EU: e13 00-0235

Klasse:A50-X Type: 316 113

Tekniske specifikationer: Maksimal D-veerdi: 8,0 kN

Maksimal stattelast: 75 kg

Anvendelsesomrade: Keoretgjsfabrikant: Renault
Model: (Mégane) Sceénic, fase | og fase Il
Typebetegnelse: JA

Tekniske specifikationer:

Til kgredrift er oplysningerne fra karetgjsfabrikanten angaende anhaengerlast, stattelast og
tilladt totalveegt for traekket (kgretgjsveegt + anhaengervaegt) retningsgivende, hvorved de
kontrollerede vaerdier for KmH ikke ma overskrides. | tilfeelde af spgrgsmal skal De henvende
Dem til Deres Renault-forhandler.

Eksempel: Tilladt totalveegt for karetgjet =  1.940 kg
Tilladt anhaengerlast = 1.350 kg
Tilladt totalveegt for treekket =  2.865 kg

max 925 kg 1940 kg

’_%l_\ *p-(/@i\ \ @'

15



DK

Kgretgjsfabrikantens henvisninger i driftsvejledningen for kgrsel med anhaenger skal
overholdes.

De fastgarelsespunkter, som karetgjsfabrikanten har som standard, skal overholdes.
De nationale direktiver for afmontering af pAmonterede dele skal overholdes.
Denne montage- og driftsvejledning skal vedlaegges karetgjets papirer.

Anhaengertraekket er en sikkerhedsdel og ma udelukkende monteres af fagfolk.
Enhver aendring henh. ombygning af anhaengertreekket er forbudt. De medfgrer , at driftstil-
adelsen ikke leengere er gyldig.

Isoleringsmassen henh. undervognsbeskyttelsen pa karetgiet,
hvis dette er til stede i omradet omkring anleegsfladerne pa

A karetgjet, skal fjernes. Blanke karosseridele samt udboringer A
med zinkfarve (Renault-delnr. 77 01 406 425) skal males over.

Samtlige fastgarelsesskruer pa anhaengertraekket skal eftertraekkes efter ca. 1000 km
med anheangeren. Dette skal ggres med de forskrevne startdrejningsmomenter.
Koblingskuglen skal holdes ren og smares. Hvis man dog anvender
sporstabiliseringsanordninger, sasom Westfalia “SSK”, skal koblingskuglen vaere uden
smagrelse. Veer opmaerksom pa og overhold henvisningerne i den pagaeldende driftsvejledning.
Nar et vilkarligt sted pa koblingskuglen har en diameter pa 49,0 mm eller mindre, ma man ikke
anvende anhaengertreekket af sikkerhedsmaessige arsager.

Karetgjets egenveegt forhgjes med ca. 15,6 kg, nar anhaengertraekket monteres.

Retten til eendringer forbeholdes.

16



Montageanvisning:
(Veer venligst opmeerksom pa figuren)

A Opmeaerksom: Veer venligst opmaerksom pa figuren pa A

side 3 angaende fastgarelsen pa endepladen

Til fase I:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

9)

10.)

11.)

Fjern staddeemperen. Her skal man Igsne de seks torxskruer pa steddeemperens overkant,
de tre sekskantskruer mellem stgddeemperen og endepladen samt de fire henh. fem
torxskruer samt den ene sekskantskrue i hjulomradet.

Den mellemste rippe samt plademgtrikken skal fjernes fra den indvendige side af
staddeemperen. Pladen pa karetgjets side skal bgjes ind under bundpladen.

| den hgjre leengdedrager skal begge fastgarelsesskruer pa sleebegskenen udskiftes med
skruerne M8x75 og skiverne 24x8,5x2.

Kassemgtrikken M8 i kagretgjets endetveerdrager eller omlgbermgtrikken M8 placeres og
drejes 90° (se side 3).

Vinklerne ”4” og " 5" skrues oppe lgst sammen ved hjeelp af skruerne M8x25 og
skiverne 24x8,5x2. Nedenfor skal man anvende skruen M10x35, skiven 30x10,5x3, pla-
den ” 26" samt mgtrikken M10.

Den venstre skrastiver ” 2" skal inde fra placeresiden venstre laengdedrager og skrues lgst
fast ved hjeelp af sekskantskruen M10x125, skiverne 30x10,5x3, mgtrikken M10 samt
distancergret (er farhen blevet fgrt ind i lsengdedrageren).

Den hgijre skrastiver ” 3" skal inde fra placeres i den hgjre leengdedrager og skrues lgst fast
ved hjeelp af sekskantskruen M10x100, skiven 30x10,5x3 samt distancergret (er farhen
blevet fort ind i leengdedrageren).

Grunddelen til anhaengertraekket ” 1" skal skrues lgst sammen med vinklerne "4” og " 5”
(skruerne M10x35, skiverne 25x10,5x3, mgtrikkerne M10) samt skrastiverne 2" og " 3"
(skruerne M12x40, skiverne 30x12,5x3, mgtrikkerne M12).

Kuglestangen ” 7" skal skrues lgst ind mellem forbindelsespladerne (skruerne M12x70,
skiverne 24x13x2,5, matrikkerne M12). Stikdaseholderen " 8" skal ogsa skrues fast.

Anhaengertreekkets grunddel centreres: Afstanden fra anhaengertraekkets grunddel til
endepladen skal mindst udggre 5 mm. Afstanden fra kuglens midte til staddeemperen skal
mindst udggre 65 mm (se venligst skitsen). Skrueforbindelserne skal treekkes fast med de
beskrevne startdrejemomenter.

Startdrejemoment for M 8 = 20 Nm
Startdrejemoment for M 10 = 40 Nm
Startdrejemoment for M 12 = 95 Nm

Monter atter stgddeemperen. Stgddeemperen skal skeeres ud i det omrade, hvor
kuglestangen er placeret ved, hvis det er ngdvendigt.

Retten til eendringer forbeholdes.

17



DK

Opmeaerksom: Veer venligst opmeerksom pa figuren pa
side 3 angaende fastggrelsen pa endepladen

Til fase Il:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

18

Kofangeren ma ikke fiernes. Sekskantskruen pa den midterste rippe skal fiernes fra
kofangeren. Pladen, der pa karetgjssiden befinder sig ved endepladen, skal bgjes ind under
bundpladen.

Kassemgtrikken M8 i karetgjets endetveerdrager eller omlgbermgtrikken M8 placeres og
drejes 90° (se side 3).

Vinklerne ”4” og " 5" skrues oppe Igst sammen ved hjeelp af skruerne M8x25 og
skiverne 24x8,5x2. Nedenfor skal man anvende skruen M10x35, skiven 30x10,5x3, pla-
den ”26” samt mgtrikken M10.

Den venstre skrastiver ” 2" skal inde fra placeresiden venstre laengdedrager og skrues lgst
fast ved hjeelp af sekskantskruen M10x125, skiverne 30x10,5x3, mgtrikken M10 samt
distancergret (er farhen blevet fgrt ind i leengdedrageren).

Den hgijre skrastiver ” 3” skal inde fra placeres i den hgjre leengdedrager og skrues lgst fast
ved hjeelp af sekskantskruen M10x100, skiven 30x10,5x3 samt distancergret (er farhen
blevet fagrt ind i leengdedrageren).

Grunddelen til anhaengertraekket ” 1” skal skrues Igst sammen med vinklerne "4” og " 5”
(skruerne M10x35, skiverne 25x10,5x3, mgtrikkerne M10) samt skrastiverne "2” og " 3"
(skruerne M12x40, skiverne 30x12,5x3, mgtrikkerne M12).

Kuglestangen " 7” skal skrues lgst ind mellem forbindelsespladerne (skruerne M12x70,
skiverne 24x13x2,5, matrikkerne M12). Stikdaseholderen " 8” skal ogsa skrues fast.

Anhaengertraekkets grunddel centreres: Afstanden fra anhaengertraekkets grunddel til
endepladen skal mindst udggre 5 mm. Afstanden fra kuglens midte til staddeemperen skal
mindst udggre 65 mm (se venligst skitsen). Skrueforbindelserne skal treekkes fast med de
beskrevne startdrejemomenter.

Startdrejemoment for M 8 = 20 Nm
Startdrejemoment for M 10 = 40 Nm
Startdrejemoment for M 12 = 95 Nm

Retten til eendringer forbeholdes.



En g ancC h e juego eléctrico e

Fabricante: WESTFALIA-AUTOMOTIVE GmbH NUm. de pedido Westfalia: 316 113

Numero de autorizacion segun la norma 94/ 20/ CE: e13 00 - 0235
Clase: A50-X Modelo: 316 113
Datos técnicos: valor D maximo: 8,0 kN

carga de apoyo maxima: 75 kg

Campo de aplicacion: Fabricante de vehiculo:  Renault
Modelo: (Mégane) Scénic, fase | y fase ll

Designacion de modelo: JA

Datos técnicos:

Para el servicio rigen los datos indicados por el fabricante del vehiculo en lo referente a carga de
remolque, carga de apoyo y peso total autorizado del tren de carretera (peso del vehiculo +
peso del remolque), no debiéndose sobrepasar los valores verificados del enganche esférico con
fijacion. Sirvase dirigirse a su concesionario Renault en caso de desear formular preguntas
adicionales.

Ejemplo: Peso total autorizado del vehiculo = 1.940 kg
Carga de remolque autorizada = 1.350 kg
Peso total autorizado del tren de carretera =  2.865 kg

max 925 kg 1940 kg

hﬂj P
o RN e Ly N

19



Deben tenerse en cuenta las indicaciones parala marcha con remolque del fabricante
del vehiculo.

Se han tomado en consideracion los puntos de fijacion de serie del vehiculo indicados por el
fabricante del vehiculo.

Deben observarse las directivas nacionales referentes a controles de enganche.

Estas instrucciones de montaje y de servicio deben adjuntarse a la documentacion del vehiculo.

El enganche es una pieza de seguridad y debe ser montado Unicamente por personal
especializado. No esta autorizado efectuar cambios o modificaciones en el enganche. Ello
conllevaria la consiguiente anulacion del permiso de circulacion.

Eliminar la masilla aislante o proteccion de bajos del vehiculo,
en caso de existir, en la parte de las superficies de apoyo del
enganche. Aplicar pintura de polvo de cinc

(num. de pieza Renault 77 01 406 425) en las superficies de
chapa desnuday en los taladros.

Volver a apretar todos los tornillos de fijacién del enganche segun los pares de apriete
prescritos después de haber circulado aprox. 1000 km con el remolque. Mantener limpio y
engrasado el enganche. En caso de utilizar dispositivos de estabilizacién direccional, como por
ejemplo el "SSK” Westfalia, el enganche debera estar libre de grasa. Obsérvense las indicaciones
en las correspondientes instrucciones de servicio. Si en cualquier zona se advierte que el diametro
del enganche alcanza los 49,0 mm o una medida inferior, debe dejar de utilizarse el enganche por
motivos de seguridad. El peso en vacio del vehiculo se incrementa en 15,6 kg una vez efectuado
el montaje del enganche.

Reservado el derecho a introducir modificaciones.

20



Instrucciones de montaje:
(iObserve la representacion grafical)

Atencidn: observe la representacion grafica de la pagina tres
para efectuar la fijacion en la chapa final trasera

Para fase I:

1)

2)

3)

4.)

5.)

6.)

7)

8.)

9)

10.)

11.)

Retirar el paragolpes. Desenroscar para ello los seis tornillos Torx del canto superior del
paragolpes, tres tornillos hexagonales entre el paragolpesy la chapa final trasera, asi como
los cuatro o cinco tornillos Torx y el tornillo hexagonal en la parte del pasarruedas.

Debe eliminarse el refuerzo central con tuerca de chapa en el lado interior del paragolpes.
Doblar la correspondiente chapa del vehiculo en la chapa final trasera, debajo de la chapa
del piso.

Sustituir en el larguero derecho ambos tornillos de fijacién de la argolla para el remolcado
por los tornillos M8x75 y las arandelas 24x8,5x2 incluidos en el juego de montaje.

Colocar en el travesafio final del vehiculo la tuerca de caja M8 o las tuercas de jaula M8 y
girar 90° (vea la pagina 3).

Atornillar sin apretar definitivamente las escuadras , 4“ y , 5" con los tornillos M8x25 y las
arandelas 24x8,5x2. En la parte inferior debe utilizarse el tornillo M10x35, la arandela
30x10,5x3, la placa ,, 26" y la tuerca M10.

Colocar el puntal izquierdo , 2" desde el lado interior en el larguero izquierdo y atornillarlo
sin apretar definitivamente con el tornillo hexagonal M10x125, las arandelas 30x10,5x3, la
tuerca M10 y el tubo distanciador (colocado previamente en el larguero).

Colocar el puntal derecho ,, 3* desde el lado interior en el larguero derecho y atornillarlo sin
apretar definitivamente con el tornillo hexagonal M10x100, la arandela 30x10,5x3 y el tubo
distanciador (colocado previamente en el larguero).

Atornillar la pieza basica del enganche ,, 1 con las escuadras ,,4“ y 5" (tornillos M10x35,
arandelas 25x10,5x3, tuercas M10) y los puntales ,, 2 y ,, 3“ (tornillos M12x40, arandelas
30x12,5x3, tuercas M12).

Atornillar sin apretar definitivamente el cuelloderétula,, 7 entre las chapas de union (tornillos
M12x70, arandelas 24x13x2,5, tuercas M12). Atornillar conjuntamente el soporte de la caja
de enchufe ,, 8*.

Ajustar la pieza basica del enganche: distancia de las piezas del enganche ala chapa final
trasera como minimo 5 mm. Distancia del centro de la rétula al paragolpes 65 mm como
minimo (veael croquis). Apretar firmemente las uniones por atornillamiento al par de apriete

prescrito.
Par de apriete para M 8 = 20 Nm
Par de apriete para M 10 = 40 Nm
Par de apriete para M 12 = 95 Nm

Montar nuevamente el paragolpes. Recortar en caso dado el paragolpes en el punto en que
haga contacto con el cuello de rotula.

Reservado el derecho a introducir modificaciones.

21



Atenciodn: observe la representacion grafica de la pagina tres
para efectuar la fijacion en la chapa final trasera

Para fase Il:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

22

No debe retirarse el paragolpes. Retirar el tornillo hexagonal de la nervadura central del
paragolpes. Doblar la chapa correspondiente en el vehiculo, en la chapa terminal trasera,
debajo de la chapa del piso.

Colocar en el travesano final del vehiculo la tuerca de caja M8 o las tuercas de jaula M8 y
girar 90° (vea la pagina 3).

Atornillar sin apretar definitivamente las escuadras ,,4“ y ,5" con los tornillos M8x25 y las
arandelas 24x8,5x2. En la parte inferior debe utilizarse el tornillo M10x35, la arandela
30x10,5x3, la placa ,, 26" y la tuerca M10.

Colocar el puntal izquierdo , 2 desde el lado interior en el larguero izquierdo y atornillarlo
sin apretar definitivamente con el tornillo hexagonal M10x125, las arandelas 30x10,5x3, la
tuerca M10 y el tubo distanciador (colocado previamente en el larguero).

Colocar el puntal derecho ,, 3* desde el lado interior en el larguero derecho y atornillarlo sin
apretar definitivamente con el tornillo hexagonal M10x100, la arandela 30x10,5x3y el tubo
distanciador (colocado previamente en el larguero).

Atornillar la pieza basica del enganche ,, 1 con las escuadras ,, 4" y ,,5" (tornillos M10x35,
arandelas 25x10,5x3, tuercas M10) y los puntales , 2" y , 3" (tornillos M12x40, arandelas
30x12,5x3, tuercas M12).

Atornillar sin apretar definitivamente el cuelloderétula,, 7 entre las chapas de union (tornillos
M12x70, arandelas 24x13x2,5, tuercas M12). Atornillar conjuntamente el soporte de la caja
de enchufe ,, 8*.

Ajustar la pieza basica del enganche: distancia de las piezas del enganche a la chapa final
trasera como minimo 5 mm. Distancia del centro de la rétula al paragolpes 65 mm como
minimo (vea el croquis). Apretar firmemente las uniones por atornillamiento al par de apriete
prescrito.

Par de apriete para M 8 = 20 Nm
Par de apriete para M 10 = 40 Nm
Par de apriete para M 12 = 95 Nm

Reservado el derecho a introducir modificaciones.



Attel ag € sans kit électrique

Marque : WESTFALIA-AUTOMOTIVE GmbH

Numéro d’autorisation selon directive 94/20/CE :
Classe : A50-X Type :
Caractéristiguestechniques : Valeur D maxi :

Charge sur timon maxi :

Domaine d’application: Constructeurautomobile :

Modele :
Désignation du type :

Caractéristiques techniques:

Référence Westfalia : 316 113

el13 00-0235
316 113

8,0 kN

75 kg

Renault
(Mégane) Scénic, phase |l et phase ll
JA

Pourlamarche du véhicule (remorquage), les données du constructeur du véhicule concernantla
charge de remorquage, la charge d’appui et le poids total autorisé de I'attelage (poids du
véhicule + poids de laremorque) sont déterminantes; toutefois, les valeurs contrélées de la piece
“KmH" ne doivent pas étre dépassées. Sivous avez besoin de renseignements, veuillez alors vous

adresser a votre concessionnaire Renault.

Exemple: Poids total autorisé du véhicule = 1.940 kg
Charge de remorquage autorisée = 1.350 kg

Poids total autorisé de I'attelage = 2.865 kg

1350 kg max. 1515 kg

A o>

R

23



Observer les directives dans la Notice d’utilisation du fabricant du véhicule en cas de
déplacement avec une remorque ou une caravane.

Les points de fixation homologués en série par le constructeur sont respectes.
Les dispositions nationales relatives aux contréles de réception doivent étre respectées.
Cette notice de montage et d’utilisation doit étre jointe aux documents du vehicule.

L'attelage est un élément de sécurité et doit étre monté exclusivement par un personnel
gualifié.

Toute modification ou transformation effectuée sur I'attelage est interdite et entraine
I'annulation de l'autorisation d’exploitation.

Enlever le produit isolant ou de protection du dessous de
caisse si le véhicule en comporte au niveau des portées a
A la rotule d’attelage et de son support. Passer de la peinture A
au zinc (référence Renault 77 01 406 425) sur les parties a
nu de la carrosserie ainsi que les trous.

Resserrer I’'ensemble des vis de fixation de I'attelage au couple de serrage prescrit au
bout d’environ 1000 km avec I'attelage.

Nettoyer et graisser régulierement la boule d’attelage. Toutefois, si des équipements de
stabilisation tels que Westfalia ,SSK" sont utilisés, la boule d’attelage doit étre exempte de
graisse. Respecter les indications données dans les différentes notices d’utilisation.

Dés que le diametre de la boule d’attelage atteint en un endroit quelconque 49,0 mm ou
moins, l'attelage ne doit plus étre utilisé pour des raisons de sécurité.

Le poids a vide du véhicule augmente de 15,6 kg apres le montage de I'attelage.

Sous réserve de modifications.

24



Instructions de montage:
(Observerl’illustration SVP!)

Attention ! Tenir compte de lareprésentation en page trois
pour lafixation sur lajupe arriere

Pour la phase | :

1)

2)

3)

2)

5.)

6.)

7)

8.)

9)

Enleverles amortisseurs de chocs. A ceteffet, desserrer les 6 vis TORX sur 'aréte supérieure
de I'amortisseur de chocs, les 3 vis a téte hexagonale entre 'amortisseur de chocs et latéle
de fermeture du hayon, les 4 ou 5 vis TORX et une vis a téte hexagonale au voisinage du
passage de roue.

Il faut enlever la nervure du milieu et I'écrou en tdle a 'intérieur de I'amortisseur de chocs.
Coté véhicule, il faut cintrer la tble correspondante, sur la tdle de fermeture du hayon sous
la tble du fond.

Sur le longeron droit, remplacer les 2 vis de fixation de 'anneau de remorquage par les vis
jointes M 8 x 75 et les rondelles 24 x 8,5 x 2.

Introduire I'écrou type caisson M8 ou les écrous type cage M8 dans la derniere traverse du
véhicule et les serrer a 90° (voir page 3).

Visser, sans serrer, les cornieres de fixation “4” et “5” en haut en utilisant les vis M 8 x 25
etles rondelles de 24 x 8,5 x 2. En dessous, il faut utiliser la vis M 10 x 35, larondelle de 30
x 10,5 x 3, la plaque “26” et I'écrou M 10.

Amener la barre de raccordement gauche ,, 2" de l'intérieur sur le longeron gauche et visser
sans serrer avec la vis a téte hexagonale M 10 x 125, les rondelles 30 x 10,5 x 3, I'écrou M
10 et le tube d’écartement (a été introduit auparavant dans le longeron).

Amener labarre de raccordementdroite ,, 3" de I'intérieur sur le longeron droit et visser sans
serrer avec la vis a téte hexagonale M 10 x 100, la rondelle 30 x 10,5 x 3 et le tube
d’écartement (a été introduit auparavant dans le longeron).

Visser la piece de base boule d’attelage ,, 1", sans serrer, en utilisant les corniéres ,,4" et
»D" (visM 10 x 35, rondelles 25 x 10,5 x 3, écrous M 10) et les barres de raccordement ,, 2"
et,3" (vis M 12 x 40, rondelles 30 x 12,5 x 3, écrous M 12).

Visser , sans serrer, la barre a boule " 7" entre les toles de liaison (vis M 12 x 70, rondelles
de 24 x 13 x 2,5, écrous M 12). Visser aussi le support de prise de courant "8".

10.) Alignerla piece de base boule d’attelage écartement des piéces boule d’attelage par rapport

a la tole de fermeture du hayon au moins 5 mm. Ecartement du milieu de la boule a
I'amortisseur de chocs: au moins 65 mm (voir le dessin). Serrer bien les liaisons par vis aux
couples de serrage indiqués.

Couple de serrage pour M 8 = 20 Nm
Couple de serrage pour M 10 = 40 Nm
Couple de serrage pour M 12 = 95 Nm

11.) Remonter I'amortisseur de chocs. Le cas échéant, découper la-bas I'amortisseur de chocs,

la ou la barre a boule s'appuie.

Sous réserve de modifications.

25



Attention ! Tenir compte de lareprésentation en page trois
pour la fixation sur la jupe arriére

Pour laphase Il :

1)

2)

3)

4.

5.)

6.)

7)

Il n'est pas nécessaire d’enlever le pare-chocs. Retirer la vis hexagonale de la nervure
centrale du pare-chocs. Plier, cété véhicule, sous la tole du dessous de caisse, la téle
correspondante sur celle enveloppant l'arriére.

Introduire I'écrou type caisson M8 ou les écrous type cage M8 dans la derniere traverse du
véhicule et les serrer a 90° (voir page 3).

Visser, sans serrer, les corniéres de fixation “4” et “5” en haut en utilisant les vis M 8 x 25
etles rondelles de 24 x 8,5 x 2. En dessous, il faut utiliser la vis M 10 x 35, larondelle de 30
x 10,5 x 3, la plaque “26” et I'écrou M 10.

Amener la barre de raccordement gauche ,, 2" de l'intérieur sur le longeron gauche et visser
sans serrer avec la vis a téte hexagonale M 10 x 125, les rondelles 30 x 10,5 x 3, I'écrou M
10 et le tube d’écartement (a été introduit auparavant dans le longeron).

Amener labarre de raccordement droite ,, 3" de I'intérieur sur le longeron droit et visser sans
serrer avec la vis a téte hexagonale M 10 x 100, la rondelle 30 x 10,5 x 3 et le tube
d’écartement (a été introduit auparavant dans le longeron).

Visser la piece de base boule d’attelage ,, 1", sans serrer, en utilisant les corniéres ,,4" et
»D" (visM 10 x 35, rondelles 25 x 10,5 x 3, écrous M 10) et les barres de raccordement ,, 2"
et ,3" (vis M 12 x 40, rondelles 30 x 12,5 x 3, écrous M 12).

Visser , sans serrer, la barre a boule " 7" entre les toles de liaison (vis M 12 x 70, rondelles
de 24 x 13 x 2,5, écrous M 12). Visser aussi le support de prise de courant "8".

8.) Aligner la piece de base boule d’attelage écartement des pieces boule d’attelage par rapport

26

a la tole de fermeture du hayon au moins 5 mm. Ecartement du milieu de la boule &
I'amortisseur de chocs: au moins 65 mm (voir le dessin). Serrer bien les liaisons par vis aux
couples de serrage indiqués.

Couple de serrage pour M 8 = 20 Nm
Couple de serrage pour M 10 = 40 Nm
Couple de serrage pour M 12 = 95 Nm

Sous réserve de modifications.



VetO kO u k ut llIman sahkdosia @

Valmistaja: WESTFALIA-AUTOMOTIVE GmbH Westfalia tilausnro: 316 113

Direktiivin 94/20/EG mukainen hyvaksymisnumero: e13 00-0235

Luokka: A50-X Tyyppi: 316 113

Tekniset tiedot: Suurin D-arvo: 8,0 kN
Suurinkoukkukuorma: 75 kg

Kayttokohteet: Ajoneuvonvalmistaja: Renault
Malli: (Mégane) Scénic, Vaihetta | ja Vaihetta Il
yppimerkinta: JA

Tekniset tiedot:

Ajokaytdssa maaraavia ovat ajoneuvon valmistajan tiedot koskien vetokuormaa, koukkukuormaa
ja sallittua kokonaispainoa (ajoneuvon paino + vetokuorman paino), kuitenkin siten, ettei
vetokoukkulaitteiston koestettuja arvoja saa ylittaa. Kaantykda Renault-edustajanne puoleen
epaselvissatapauksissa.

Esimerkki:  Ajoneuvon sallittua kokonaispaino = 1940kg
Sallittu vetokuorma = 1350kg
Yhdistelman sallittu kokonaispaino = 2865kg

1350 kg max. 1515 kg

0 \ o>

Wil

max 925 kg 1940 kg

h& P
OO o=

27



FIN

Ajoneuvon valmistajan kayttéohjeiden peravaununkayttod koskevia ajo-ohjeitatulee
noudattaa.

Ajoneuvonvalmistajan sarjatuotantoa varten hyvaksytyt kiinnityskohdat sopivat kaytettaviksi.
Kansallisia asennusten teknista hyvaksymista koskevia maarayksia on noudatettava.
Nama asennus- ja kayttoohjeet tulee liittdd ajoneuvon dokumentteihin.

Vetokoukku on turvallisuuteen vaikuttava osa ja sen saavat asentaa vain ammattihenkilot.
Vetokoukun kaikki muutokset ja muunnokset ovat kiellettyja. Ne johtavat kayttéluvan
peruuntumiseen.

Poista tarvittaessa ajoneuvosta eristysmassa tai
A alustansuoja-aine vetokoukun kosketuskohdista. Sivele A
korin paljaat kohdat ja poratut reiat sinkkimaalilla
(Renault-osa nro 77 01 406 425).

Kirista vetokoukun kaikki kiinnityspultit noin 1000 km:n ajon jalkeen ilmoitetuilla
kiristysmomenteilla.

Vetokoukku tulee pitaa puhtaana ja rasvattuna. Kaytettdessa suuntavakavuuden
parantamislaitteita, kuten esim. Westfalian "SSK"-laitetta, vetokoukkua ei kuitenkaan saa
rasvata. Noudata kyseisen laitteen kayttoohjeita.

Heti vetokoukun kuulan halkaisijan ollessa mielivaltaisessa kohdassa 49,0 mm tai pienempi,
vetokoukkua ei turvallisuussyista enaa saa kayttaa.

Ajoneuvon omapaino nousee vetokoukun asennuksesta johtuen 15,6 kg.

Oikeudet muutoksiin pidatetaan.

28



Asennusohje:
(Katso kuvallista esitysta!)

Huom.: Katso sivun kolme kuvallista esitysta takapeltiin
tapahtuvaa kiinnitysta varten

Vaihetta | varten:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

9)

10.)

11.)

Poista puskuri. Irrotatata varten puskurin ylareunan kuusi erikoispulttia, puskurin ja takapellin
valiset kolme pulttia kuten myds pyorakoteloiden nelja tai viisi erikoispulttia ja yksi tavallinen
pultti.

Puskurin sisapuolen keskiripa peltimuttereineen tulee poistaa. Taivuta ajoneuvon takapellin
tahan kuuluva pelti pohjapellin alle.

Korvaa oikeanpuolisen pitkittaispalkin hinaussilmukan kaksi kiinnityspulttia toimitukseen
sisaltyvilla pulteilla M 8x75 ja valilevyilla 24x8,5x2.

Aseta ajoneuvon takapoikittaispalkkiin kotelomutteri M8 tai hakkimutteri M8 ja kierra sita 90°
(katso sivua 3).

Kiinnita kevyesti kulmaraudat ”4” ja ”5” ylhaalla pulteilla M 8x25 ja valilevyilla 24x8,5x2.
Alhaalla tulee kayttaa pulttia M 10x35, valilevya 30x10,5x3, levyd " 26” ja mutteria M 10.

Aseta vasen kiinnitysvarsi ” 2” sisdpuolelta vasenta pitkittaispalkkia vasten ja kiinnita se
kevyesti pultilla M 10x125, valilevylla 30x10,5x3, mutterilla M 10 ja valiputkella (joka ensin
tulee tyontaa pitkittaispalkkiin).

Aseta oikea kiinnitysvarsi ”3” sisapuolelta oikeaa pitkittaispalkkia vasten ja kiinnita se
kevyesti pultilla M 10x100, valilevylla 30x10,5x3 ja valiputkella (joka ensin tulee tyontaa
pitkittaispalkkiin).

Kiinnita kevyesti vetokoukku ”1” kulmarautoihin ”4” ja ”5” (pultit M 10x35, valilevyt
25x10,5x3, mutterit M10) ja kiinnitysvarsiin " 2” ja” 3” (pultit M 12x40, vélilevyt 30x12,5x3,
mutterit M12).

Kiinnita koukunvarsi” 7” kevyesti kiinnityspeltien valiin (pultit M 12x70, valilevyt 24x13x2,5,
mutterit M12). Lis&a kiinnitykseen pistorasian pidin " 8”.

Suorista vetokoukku: vetokoukun osien jatakapellin valisten etaisyyksien tulee olla vahintaan
5 mm. Vetokoukun kuulan keskipisteen ja puskurin vélisen etdisyyden tulee olla vahintaan
65 mm (katso piirrosta). Kirista kiinnitykset ilmoitetuilla kiristysmomenteilla.

Kiristysmomentti M8 varten = 20 Nm
Kiristysmomentti M10 varten = 40 Nm
Kiristysmomentti M12 varten = 95 Nm

Asenna puskuri takaisin paikalleen. Leikkaa tarpeen vaatiessa puskurista pala, jos
koukunvarsi koskettaa sita.

Oikeudet muutoksiin pidatetaan.

29



FIN

Huom.: Katso sivun kolme kuvallista esitysta takapeltiin
tapahtuvaa kiinnitysta varten

Vaihetta Il varten:

1)

2)

3)

4)

5.)

6.)

7.)

8.)

30

Puskuria ei tarvitse poistaa. Poista puskurin keskimmaisen kiinnitysraudan pultti. Taivuta
ajoneuvon puolellatakapeltiin kuuluva pelti pohjapellin alle.

Aseta ajoneuvon takapoikittaispalkkiin kotelomutteri M8 tai hakkimutteri M8 ja kierra sita 90°
(katso sivua 3).

Kiinnita kevyesti kulmaraudat ”4” ja ”5” ylhaalla pulteilla M 8x25 ja valilevyilla 24x8,5x2.
Alhaalla tulee kayttaa pulttia M 10x35, valilevya 30x10,5x3, levyd " 26” ja mutteria M 10.

Aseta vasen kiinnitysvarsi ” 2” sisdpuolelta vasenta pitkittaispalkkia vasten ja kiinnita se
kevyesti pultilla M 10x125, valilevylla 30x10,5x3, mutterilla M 10 ja valiputkella (joka ensin
tulee tyontaa pitkittaispalkkiin).

Aseta oikea kiinnitysvarsi ”3” sisapuolelta oikeaa pitkittéispalkkia vasten ja kiinnitd se
kevyesti pultilla M 10x100, valilevylla 30x10,5x3 ja valiputkella (joka ensin tulee tyontaa
pitkittaispalkkiin).

Kiinnitd kevyesti vetokoukku ”1” kulmarautoihin ”4” ja "5” (pultit M 10x35, valilevyt
25x10,5x3, mutterit M10) ja kiinnitysvarsiin ”2” ja” 3" (pultit M 12x40, valilevyt 30x12,5x3,
mutterit M12).

Kiinnitd koukunvarsi” 7”7 kevyesti kiinnityspeltien valiin (pultit M 12x70, valilevyt 24x13x2,5,
mutterit M12). Lis&a kiinnitykseen pistorasian pidin " 8”.

Suorista vetokoukku: vetokoukun osien jatakapellin valisten etaisyyksien tulee olla vahintaan
5 mm. Vetokoukun kuulan keskipisteen ja puskurin vélisen etdisyyden tulee olla vahintaan
65 mm (katso piirrosta). Kirista kiinnitykset ilmoitetuilla kiristysmomenteilla.

Kiristysmomentti M8 varten = 20 Nm
Kiristysmomentti M10 varten = 40 Nm
Kiristysmomentti M12 varten = 95 Nm

Oikeudet muutoksiin pidatetaan.



TOW| N g h |tC h Without electrical set

Manufacturer: WESTFALIA-AUTOMOTIVE GmbH

Approval no. as per Guideline 94/20/EC:
Class: A50-X Model:

Technical data: Maximum D-value:

Maximum nose weight:

Area of application: Vehicle manufacturer:
Model:

Model designation:

Technical Data:

D

Westfalia order no.: 316 113

e13 00-0235
316 113

8,0 KN
75 kg

Renault
(Mégane) Scénic, Phase | and Phaselll
JA

For driving, the data of the vehicle manufacturer with regard to the towed weight, trailer nose
weight and permissible combination weight (vehicle weight + trailer weight) are decisive,
whereby the tested values of the CBB may not be exceeded. Should you have any questions,

please contact your authorised Renault dealer.

Example: Permissible total vehicle weight =
Permissible trailer weight =
Permissible combination weight =

1940kg
1350kg
2865kg

31



D

The instructions for using the trailer from the vehicle manufacturer’s operation manual
must be followed.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of auxiliaries must be observed.
These installation and operating instructions must be enclosed with the vehicle papers.

The towing hitch is a safety component and must only be installed by qualified personnel.
Any alteration or conversion to the towing hitch is prohibited, and would lead to cancellation of
design certification.

Remove insulation compound or underseal from vehicle if

present in area of towing hitch installation surfaces.
Coat bare bodywork and bores with zinc-rich paint

(Renault part no. 77 01 406 425).

Again tighten all securing bolts of the towing hitch after approx. 1000 trailer km, observ-
ing specified tightening torques.

The towing hitch must be kept clean and greased. However, if a stabilisation device, e.g.
Westfalia “SSK”, is used, the towing hitch must be free from grease. Follow the instructions in
the relevant operating instructions.

As soon as the towing hitch diameter is 49.0 mm or less at any point, it must no longer be
used for safety reasons.

After the towing hitch is fitted, the empty weight of the vehicle increases by 15,6 kg.

Subject to alteration.

32



Installation Instructions:
(Please follow the sketch!)

A Attention: See illustration on page 3 for mounting on rear apron

For Phase I:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

9)

10.)

11.)

Remove the bumper by unscrewing the six torx screws on the top edge of the bumper, the
three hexagon bolts between the bumper and the rear apron and the four or five torx screws
and single hexagon bolt around the wheelhouses.

The middle rib with sheet metal nut on the inside of the bumper must be removed. Bend the
sheet metal on the rear apron underneath the floor pan.

Replace the two fixing bolts of the towing eye in the right-hand frame side member with the
M 8 x 75 bolts and 24 x 8.5 x 2 washers supplied.

Insert the box nut M8 or the cage nuts M8 into the vehicle’s end frame cross member and
turn 90° (see Page 3).

Screw brackets”4” and”5” attop loosely together using bolts M 8 x 25 and washers 24 x 8.5
x 2. Bolt M 10 x 35, washer 30 x 10.5 x 3, plate " 26” and nut M 10 must be used at bottom.

Positionthe left-hand strut" 2" againstthe inside of the left-hand frame side member and bolt
it loosely using the M 10 x 125 hexagon bolt, the 30 x 10.5 x 3 washers, the M 10 nut and
the spacing pipe (which has been inserted into the frame side member beforehand).

Position the right-hand strut " 3" against the inside of the right-hand frame side member and
bolt it loosely using the M 10 x 100 hexagon bolt, the 30 x 10.5 x 3 washer and the spacing
pipe (which has been inserted into the frame side member beforehand).

Bolt the CBB basic component "1" loosely to angle brackets "4" and "5" (M 10 x 35 bolts,
25 x 10.5 x 3 washers, M 10 nuts) and struts "2" and "3" (M 12 x 40 bolts, 30 x 12.5x 3
washers, M 12 nuts).

Bolttowbar " 7" loosely between the mounting plates using the M 12 x 70 bolts, 24 x 13x 2.5
washers and M 12 nuts. Also mount socket holder "8".

Alignthe CBB basic component, maintaining a clearance betweenthe CBB components and
the rear apron of at least 5 mm. The clearance between the centre of the coupling ball and
the bumper must be at least 65 mm (see sketch). Tighten the bolted joints to the specified
tighteningtorques.

Tighteningtorque  for M8 = 20 Nm
Tighteningtorque  for M10 = 40 Nm
Tighteningtorque  for M12 = 95 Nm

Refit the bumper. If the towbar is touching the bumper, cut away a section of the bumper.

Subject to alteration.

33



D

A Attention: See illustration on page 3 for mounting on rear apronA

For Phase lI:

1)

2)

3)

4.)

5.)

6.)

7)

8.)

34

The bumper need not be removed. Remove the hexagon bolt from the centre rib of the
bumper. Bend the metal at the vehicle rear apron under the floor panel.

Insert the box nut M8 or the cage nuts M8 into the vehicle’s end frame cross member and
turn 90° (see Page 3).

Screw brackets”4” and”5” attop loosely together using bolts M 8 x 25 and washers 24 x 8.5
x 2. Bolt M 10 x 35, washer 30 x 10.5 x 3, plate " 26” and nut M 10 must be used at bottom.

Position the left-hand strut " 2" againstthe inside of the left-hand frame side member and bolt
it loosely using the M 10 x 125 hexagon bolt, the 30 x 10.5 x 3 washers, the M 10 nut and
the spacing pipe (which has been inserted into the frame side member beforehand).

Position the right-hand strut " 3" against the inside of the right-hand frame side member and
bolt it loosely using the M 10 x 100 hexagon bolt, the 30 x 10.5 x 3 washer and the spacing
pipe (which has been inserted into the frame side member beforehand).

Bolt the CBB basic component " 1" loosely to angle brackets "4" and "5" (M 10 x 35 bolts,
25 x 10.5 x 3 washers, M 10 nuts) and struts "2" and "3" (M 12 x 40 bolts, 30 x 12.5x 3
washers, M 12 nuts).

Bolttowbar" 7" loosely between the mounting plates using the M 12 x 70 bolts, 24 x 13x 2.5
washers and M 12 nuts. Also mount socket holder "8".

Alignthe CBB basic component, maintaining a clearance betweenthe CBB components and
the rear apron of at least 5 mm. The clearance between the centre of the coupling ball and
the bumper must be at least 65 mm (see sketch). Tighten the bolted joints to the specified
tighteningtorques.

Tighteningtorque  for M8 = 20 Nm
Tighteningtorque  for M10 = 40 Nm
Tighteningtorque  for M12 = 95 Nm

Subject to alteration.



OPULPLEG EPUAEG LEVENC ue oTNOLYNO, @

Y OEIC 0ET NAETQOAOYLOV VALOV
Kataoevootig: WESTFALIA-AUTOMOTIVE GmbH & Co. KG

Westfalia-AouD. mopayyeAtag: 316 113

Ao adelog ovuemvo, pe v odnyia 9420/EK: e13 00-0235
Katnyopia: AS0-X Tmoc: 316113
Teywé otouyelo: uéytotn tun D: 8,0kN

uéyloto Pdooc omoéne:  75kg

Touéag epaguoyns: Kotaoevootiic  ovtotviTov: Renault
Movtého: (Mégane) Scénic, Phase I ka1 Phase 11

Xoapatnowoudg timov:  JA

Teyxvia orovyeio:

Ia v 001 yNnon oyouy Ta OTOLYEID TOV OTOCOEVOOTH TOV OYNUATOC OYETLE Ue TO PaQog
QUUOVANOMNG, TO PAEOog OTHELENC Ot TO €MTEETOUEVO OUVOALO BAQog Tov ovouov (PBdoog
oYNUaTOC oL BAOOg TEELEQ, PA. AOELD. AELTOVQYLOG TOV OYNUATOC), OOV OL EAEYUEVES TIUES
¢ oQULERC €aAng {eVENC ne OTNELYUO OEV ETUTEETETOL Vo EETEQUOTONV. Xe TEQITTMON
OV VIAQYOVV €QMTNOELS aoTadelte TaQAUAD OTOV €£0VOLOOOTNUEVO AVTLITROOMITO TNG
Renault.

[Mapdoeryua: Emtoemduevo ovvorld Bhoog tov oxyfuatog = 1940 kg
Emtpenduevo Baoog Tov Tpélhep = 1350 kg
Emtpemduevo ovvorrd Baoog tov ovpuot = 2865 kg

PN

i

35



D

O vrooei&els 00MYNONG ue TEELAEQ 0TI 001YiES AELTOVQYLOS TOV UTOOEVOOTY TOV
0YMUOTOS TEETEL VA TVYOVY TEOCOYNS.

Ta onueia oTEPEWONG TTOU £XOUV EYKPIUEI KAVOVIKA OTTO TOV KATAOKEUAOT) TOU QUTOKIVITOU £XOUV
TNPNUEI.

MpéTTel va TNPoUVTAl Ol KPATIKOI KOVOVIOUOI OXETIKA E TOV EAEYXO QUAEWHATWV.

AUTEG 0100NYiEG TOTTOUETNONG KAI AEITOUPYIOG TTPETTEI VA ETTICUVATITOVTAI OTA XOPTIA TOU QUTOKIVATOU.

H oparoy epoin {evEng ue otorypa eivar évo e£AQTNUO AOQUAELNC 0L ETUTQETETOL VO
TomwoUeTelTOL HOVO 06 ELOLEVUEVO TQEOTMOTLO.

Amoyopevetan e adldoyn | LETATQOTH OTN oo €QUAN (eVEng ue ototyua. Ot Tuydv
aALOYEG | LETATQOTEC 0ONYOUV OTNV 0IQMOT) TNG GOELOG AELTOVQYLOG.

AQapéote Ta VAL pOVOONS 1] TNV €£OTEQLT TEOOTATLN TOV
00TEOOV, 0 TEQITTMOON TOV VTAQYOVV, 0O TNV TEPLOY T oV Do,
TomoUeTn Vel N oQaLEy) epain LevENg ne oTfioLyua.

Emalqpre T1g youvég petalhég empaveleg Tov apnasOuoTos
A 0L TIG OTES UE AVTLOMELOO YODN0. PEVOAQYVHEOV A
(ag10. vALo0 Renault 77 01 406 425).

Mertd wegiov 1000 yiidpeToo 001yNons ne Teéiheg Eavaopilte oAheg TIS Pideg oTegémONnS TNg
opog €@aig (evENG ne oTioLyna ue Ty Tofieméusvn gom| oTEéYng.
H opooy epoin Cevéng pe otiolyua meémetl va owotneeitar adon o va yoaodgetol. ‘Otav
Oumg yonoporootvton ol tdéelg otadegomoinong Tov iyvous, émwc w.y. 1 Westfalia "SSK™, dev
eEMTOETETAL ) OQOLOL) EQOAT LeVENG e otiotyno. va eivon yoooaouévr. TlpooéEte g
VI00ElE el OTIG edOTOTE 00N Yieg AetTovylag.
Mohg o€ dmowo Déom 1 OLAUETQOG TNG PG €aANg LevENg yiver 49,0 mm 1) wedTeEEN, 0V
emMTEETETAL TAEOV YLoL AOYOUS aoPaAelag 1 yENOoM TN OPALOG EQPUANG (eVENG ue OTNHOLYUO.
Metd TV TomoVétnon g oo epaing Levéng pe otiolyno ovéavel to odad Paooc Tou
avtowvitou atd 15,6 kg.

Awotnovue 1o dool®Uo aALAYDV.

36



Oonyieg TomwodéTnonc:
(IToooéEte mapaald TO oyYédLo!)

IIpoooyN: I'e T 6Teémon oty Aapagive TN Tiow TOdLAG 2

700 éETE TO 0y €010 TN OEAidn 3

MNa ™n @daon I:

1)

2)

3)

4.)

5.)

6.)

7)

8.)

9.)

10.)

11.)

Aogarpéote Tov Tpoeuratia. ITpog Tolto Adote g €En Pldeg Torx ov Poloovtor oTNV
EMAVOD aUf} TOV TEOPUANTNW, TEELS Pldec eEaymWng epuANg LETOED TOU TQOPUAOTNQM
oL TNG Aopaivag Tng oo Todde, admc emone a g tTéooelg M g évte Pldoeg Torx o
™ wa Pldo e&ayowng epoing oty TeQLoynq Tov VoAduUou Tov 10 0V.

" neoofo ovieido e To AeTTO TOELASL 0TV E0MTEQLY TAEVQE TOV TQOPUAATHOO TOETEL
vo aparpeVel. AvyloTte TV avtiotolyn Aapnoive Tov 0 UATOS 0T AaUaQiVe, TNG TLOM TOdLAG
dto axd ™ Aopogive Tou damédov.

Avtiataotiote otn 0efld unida ar tig 0vo Pldoeg otepémong Tou plov QUUOVANONG UE
TG ovvnuuéveg Ploec M8 x 75 au 1ig podéreg 24 x 8,5 x 2.

2TIG TENIKEG TPAPREPOEG TOU OXAMATOG TOTTOBETAOTE TO EYKIBWTICOUEVO TTAgINGdI M8 1 Ta
magiuddia KAwBoUug M8 kal oTpéyTe Ta KAtd 90° (BA. oeAida 3).

Budmote ehapod T yovio “4“ o “5% exdvo pe g Ploeg M8 x 25 o Tig 0odéheg 24 x 8.5 x
2. Xpnotwpworojote dtm TN PBidoa M10 x 35, ™ podéra 30 x 10,5 x 3, Tnv TAG “26* oL TO
wo&lpnaot M10.

®¢éote TNV 0QLoTEEN avTLplda “2¢ amd uéoa otnVv 0QLoTeEEN Unida ot PLod®oTe TNV elapd
ue ™ PBloa eEayowng eparng M10 x 125, tig podérec 30 x 10,5 x 3, To wa&ipdor M10 at Tov
evolueoo owAnve (torodetnuévo axd TNV aQyn oTn unioa).

®éote T 0L avtplda “3* axd uéoa otn dekLld unido o Podote TN YoAroQd ue ™ Plda
eCayovng epaing MI10 x 100, ™ pooéra 30 x10,5 x 3 o TOV €VOLAUECO OMANVA
(tomoVetnuévo axd TV aQyn otn uniow).

Buwdoote yoropd toPaoctd tunuo NG oeouong epoAng CevEng pue otniolypa “1% pe tg
yovieg “4% on “5% (Bloeg M10 x 35, podéheg 25 x 10,5 x 3, ma&udora M10) au pe TG avtipioeg
“2¢ ou “3 (Bloeg M12 x 40, podéreg 30 x 12,5 x 3, ma&iuddio M12).

Bwdowote ™ pdfdo pe ) opoo) eparn {evEng “7¢ yalapd peta&l TOV ACUAQLVOV
ovvdeonc (Pidoeg M12x70, 0odérec 24 x 13x 2,5, mo&udodia M12). Buddote poll ar to ooy
TOU QEVUATOOOTN “8%.

Evduypoupiote 1o Baotd TUiHo TS opototic epaAiic (eving te othoryua: [ axdotoon
TOV TUNUATOV TG 0PN €PaANG CeVENG ne othorynaard T Aapaive TG o TodLdg
avépyetow To Myotepo oto 5 mm. H amdotoon Ttov €vipov Tng ogoigog amxd Tov
TEOPUANTHOO aVvEQYETAL TO ALyOTeQo oto 65 mm (BA. oltoo). ZoiEte otavepd Tig
0YAMOOWVOEDELS LE TIC TEOoPAeTdUEVEC QOTEG CVOPLENC.

Pom ovo@igng v M = 20 Nm
Pomn ovo@iEng v M 10 = 40 Nm
Pom ovo@igng v M 12 = 95 Nm

Tomodetote Tov moopuratioa Eava otn Véomn Tov. Kopte evoeyouévog Tov
TEOPUANTHQA €&l, TOV aovuTd M EAGPdOC ue TN oo €poin Cevénc.

Alotnoovue 1o Olooi®Uo AAAQYDV.

37



D

Ilpoooynq: Tw 7N orteeéwon otn lopogiva g Ticw noéﬂ

nE00<ETE TO €010 0N OELidn 3

MNna tn @don li:

1)

2)

3.

4.

5.)

6.)

7)

8.)

38

O tpo@uAaKTpag dev TTPETTEI VA a@alpeBei. AQaipéoTe T Bida £§aywVIKAG KEQAANG OTN
Meoaia evioxuon Tou TTPoQUAAKTAPA. AuyioTE TRV QvTioTOIXN AQUApiva TNV TTICW TTOOIA TOU
oxnUaTog KATw aTrd TN Aapapiva Tou datrédou.

2TIG TEAIKEG TPARBEPOEG TOU OXAUATOG TOTTOBETHOTE TO EYKIBWTI(OMEVO TTagIuGdl M8 ) Ta
magiuddia KAwBoug M8 kal oTpeéyTe Ta KAtd 90° (BA. ogAida 3).

Budmote ehapd T yovio “4“ o “5% exdvo pe g Ploeg M8 x 25 ou Tig 0odéheg 24 x 8,5 x
2. Xpnotwpworojote dtm tn Pidoa MI10 x 35, ™ podéra 30 x 10,5 x 3, Tnv TAG “26* ai TO
moagudolr M10.

®¢ote TNV 0QLoTEEN avTLELdN “2° amd puéoo otV aELoTEEN UNida ot PLOMOoTE TNV EA0PQG
ue ™ Ploa eEayovng epaine M10 x 125, g podéreg 30 x 10,5 x 3, to ma&udor M10 o tov
evolaueoco ooinva (toroVetnuévo amxd TNV oy oTn uniow).

®¢éote ™ 0€&Ld avtplda “3* axd péoa otn de€Lld unido au Podote TN yoArod ue tn Plda
eCayovng epaing MI10 x 100, ™ pooéha 30 x10.5 x 3 o TOV €VOLAUECO OMANVO
(tomoVetnuévo axd TV aQyn otn uniow).

Budoote yoropd toPaotd tunuo g oeouuong €poAng Cevéng pue otiolypa “1% pe tig
yovieg “4% ar “5% (Bloeg M10 x 35, podéheg 25 x 10,5 x 3, wo&udoroe M10) o pe TG avtiloeg
“2¢ ou “3 (Bloeg M12 x 40, podéreg 30 x 12,5 x 3, mo&iuddio M12).

Bwodote ™ dfoo ue 1t opapy oA {evéng “7¢ yahood UETOED TV ACUOQLVOV
ovvdeonc (Pidoeg M12x70, 0odérec 24 x 13x 2,5, mo&udodia M12). Blddote poll ar to ooy
TOU QEVHATOOOTT “8%.

Evduypappiote 1o Paotd Tufuo TG oQoiotic epoing (eving pe otholyua: [ axdotoon
TOV TUNUATOV TN OQULENG €PAANG (eVENG pe othoyHooard TN Aopoive TNe o TOooLdg
avépyetor To Myotego oto 5 mm. H amdotoon Ttov €évipov Tng ogoigag oamxd Tov
TEOPUAOTHQO OVEQYETAL TO ALYyOTEQO oOTo 65 mm (PA. oftoo). Zoeite otadepd Tig
oY AMOOVWVOETELS UE TIC TEOoPAemdueveC QOTEG OVOPLENC.

Poxm ovoeigEng v M 8 = 20 Nm
Poxm ovo@iEng v M 10 = 40 Nm
Poxm ovopiéng v M 12 = 95 Nm

Awotnovue 1o dool®uUo aALAydV.



Gan C | (0] d | '[I‘al N O senza kit elettrico o

Produttore: WESTFALIA-AUTOMOTIVE GmbH N. ordinazione Westfalia: 316 113

Numero di omologazione secondo la direttiva 94/20/CE: €13 00-0235

Classe: A50-X Tipo: 316 113

Dati tecnici: Valore D max: 8,0 kN
Carico di appoggio max: 75 kg

Campod’impiego: Produttore automobilistico: Renault
Modello: (Mégane) Sceénic, fase | e fase
Denominazione tipo: JA

Dati tecnici :

Sono valide le indicazioni del produttore del veicolo riguardo al peso massimo trainabile, al carico
di appoggio ed al peso totale consentito del veicolo (peso del veicolo + peso del rimorchio).
Non sidevono superare i valori collaudati del dispositivo ditraino. Per ulterioriinformazionirivolgersi
al concessionario Renault.

Esempio: Peso totale del veicolo = 1.940 kg
Peso massimo consentito del rimorchio = 1.350 kg
Peso massimo consentito del veicolo + rimorchio = 2.865 kg

39



Attenersi alle avvertenze per I'uso del rimorchio riportate nel libretto USO e
MANUTENZIONE del costruttore della vettura.

| punti di fissaggio omologati di serie dal produttore automobilistico sono stati rispettati.
Devono essere osservate le normative nazionali sui collaudi.
Le presenti istruzioni di montaggio e per 'uso devono essere allegate ai documenti della vettura.

Il gancio di traino & un componente di sicurezza e deve essere montato solo datecnici
specializzati.

E’ vietata qualsiasi modifica costruttiva del gancio di traino. Una tale modifica comporterebbe
l'invalidamento dellomologazione del ministero dei trasporti.

Se presenti, eliminare la massa isolante ovvero la protezione
del sottofondo sul gancio di traino nella zona delle superfici
A di contatto del gancio di traino. Applicare vernice a polvere A
di zinco (n. categorico Renault 77 01 406 425) alle parti nude
della carrozzeria e ai fori.

Dopo circa 1000 km effettuati con il rimorchio, riserrare tutte le viti di fissaggio del gancio
di traino con le coppie di serraggio prescritte.

Il gancio di traino deve essere pulito e lubrificato. Solo se si usano dei dispositivi di stabilizzazione
della traiettoria, per esempio il dispositivo Westfalia ,SSK*, il gancio di traino deve essere privo di
grasso. Rispettare le avvertenze delle relative istruzioni per I'uso.

Non appena il gancio di traino raggiunge in qualsiasi punto un diametro di 49,0 mm o inferiore, il
gancio di traino stesso non deve essere piu usato per motivi di sicurezza.

Dopo il montaggio del gancio di traino il peso a vuoto della vettura aumenta di 15,6 kg.

Ciriserviamo modifiche.

40



Istruzioni di montaggio :
(Attenersiallaraffigurazione grafica)

Attenzione: Per il fissaggio alla lamiera fascione posteriore
rispettare la figura a pagina 3

Per la fase I:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

9)

10.)

11.)

Togliere il paraurti. A tal fine allentare le sei viti torx sul bordo superiore del paraurti, tre viti
atesta esagonale tra il paraurti ed il fascione posteriore, nonché le quattro o cinque viti torx
e la vite a testa esagonale nella zona del passaruota.

Togliere lanervatura centrale con il dado autofilettante sullato interno del paraurti. Ripiegare
sotto il pianale la relativa lamiera del fascione posteriore dal lato veicolo.

Sostituire le due vitidifissaggio dell’occhiello ditraino nellongherone destro con le viti M8x75
e le rondelle 24x8,5x2 in dotazione.

Sistemare nella traversa terminale del veicolo il dado a cassetto M8 o i dadi a gabbia M8 ed
avvitarli di 909 (vedere pagina 3).

Awvitare leggermente le staffe angolari ,,4“ e ,,5" in alto con le viti M8x25 e le rondelle
24x8,5x2. Dalla parte inferiore usare la vite M10x35, larondella 30x10,5x3, la piastrina,, 26“
ed il dado M10.

Appoggiare dallinterno il puntone sinistro ,2“ sul longherone sinistro ed avvitarlo
leggermente con la vite a testa esagonale M10x125, le rondelle 30x10,5x3, il dado M10 ed
il tubo distanziatore (inserito in precedenza nel longherone).

Appoggiare dall’internoil puntone destro,, 3* sullongherone destro ed avvitarlo leggermente
conlavite atestaesagonale M10x100, larondella30x10,5x3 ed iltubo distanziatore (inserito
in precedenza nellongherone).

Avvitare leggermente il gancio di traino ,, 1 con le staffe angolari ,4* e, 5* (viti M10x35,
rondelle 25x10,5x3, dadi M10) e coni puntoni ,, 2“ e ,, 3" (viti M12x40, rondelle 30x12,5x3,
dadi M12).

Awvitare leggermente labarra sferica, 7* trale lamiere di collegamento (vitiM12x70, rondelle
24x13x2,5, dadi M12). Avvitare anche il supporto per presa,, 8“.

Allineare il gancio di traino: distanza tra i componenti del gancio di traino ed il fascione
posteriore minima 5 mm. Distanza dal centro della sfera al paraurti minima 65 mm (vedere
lo schema). Serrare tutti i collegamenti a vite con la coppia di serraggio prescritta.

Coppia di serraggio per M 8 = 20 Nm
Coppia di serraggio per M 10 = 40 Nm
Coppia di serraggio per M 12 = 95 Nm

Rimontare il paraurti ed intagliarlo eventualmente nella zona di appoggio della barra sferica.

Ciriserviamo modifiche.

41



Attenzione: Per il fissaggio alla lamiera fascione posteriore
rispettare la figura a pagina 3

Per la fase II:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

42

Non occorre rimuovere il paraurti. Rimuovere la vite a testa esagonale della nervatura
centrale dal paraurti. Lato veicolo piegare larispettiva lamierain corrispondenzadel fascione
d’estremita sotto la lamiera di fondo.

Sistemare nella traversa terminale del veicolo il dado a cassetto M8 o i dadi a gabbia M8 ed
avvitarli di 909 (vedere pagina 3).

Avvitare leggermente le staffe angolari ,4“ e ,5* in alto con le viti M8x25 e le rondelle
24x8,5x2. Dalla parte inferiore usare la vite M10x35, larondella 30x10,5x3, la piastrina ,, 26"
ed il dado M10.

Appoggiare dall’interno il puntone sinistro ,2" sul longherone sinistro ed avvitarlo
leggermente con la vite a testa esagonale M10x125, le rondelle 30x10,5x3, il dado M10 ed
il tubo distanziatore (inserito in precedenza nel longherone).

Appoggiare dall'internoil puntone destro,, 3* sullongherone destro ed avvitarlo leggermente
conlavite atestaesagonale M10x100, larondella 30x10,5x3 edil tubo distanziatore (inserito
in precedenzanellongherone).

Awvvitare leggermente il gancio di traino ,, 1* con le staffe angolari ,, 4“ e ,5* (viti M10x35,
rondelle 25x10,5x3, dadi M10) e coni puntoni,, 2“ e ,, 3" (viti M12x40, rondelle 30x12,5x3,
dadi M12).

Avvitare leggermente labarra sferica,, 7* trale lamiere di collegamento (vitiM12x70, rondelle
24x13x2,5, dadi M12). Avvitare anche il supporto per presa , 8".

Allineare il gancio di traino: distanza tra i componenti del gancio di traino ed il fascione
posteriore minima 5 mm. Distanza dal centro della sfera al paraurti minima 65 mm (vedere
lo schema). Serrare tutti i collegamenti a vite con la coppia di serraggio prescritta.

Coppia di serraggio per M 8 = 20 Nm
Coppia di serraggio per M 10 = 40 Nm
Coppia di serraggio per M 12 = 95 Nm

Ciriserviamo modifiche.



MINISTERO DEI TRASPORTI E DELLA NAVIGAZIONE
Direzione Generale della Motorizzazione Civile
e dei Trasporti in Concessione

Tabella riassuntiva dei casi che si possono presentare

VEICOLO DISPOSITIVO COLLAUDO DOCUMENTAZIONE |Rifer.
presente
circolare

Omologazione | Omolgazione 94/20/CE NO NO -
Europea e tipo di gancio gia

individuato nella carta

di circolazione del veicolo (*)

Omologzione 94/20/CE Sl - targhetta

e tipo di gancio indicato o non - istruzioni di B.1.

sulla carta di circolazione ed montaggio e funzion.

installato successivamente - scheda di omologaz.

alla immatricolazione del veicolo e relativo allegato

=> (facoltativi)

- dichiarazione di C.1.
corretto montaggio

Approvazione nazionale Sl - mod. DGM 405 B.2.

- dichiarazione di
montaggio a c.2.
regola d’arte

Omologazione | Omologazione 94/20/CE Sl - targhetta
Nazionale - istruzioni di B.1.
montaggio e funzion.
owvero - scheda di omologaz.
e relativo allegato
Accertamento == (facoltativi)
dei requisiti - dichiarazione di C.1
diidoneita corretto montaggio
alla circola-
zione Approvazione nazionale Sl - mod. DGM 405 B.2.
- dichiarazione di
montaggio a c.2.

regola d’arte

(*) L'annotazione sulla carta di circolazione del veicolo riporta la dicitura:
“Il veicolo puo essere dotato sin dall’origine della struttura di traino .............ooeviiiiiiiiiiiiii e,

“

con omologazione ............cccceeeee. :

DICHIARAZIONE DI MONTAGGIO

Si dichiara che il dispositivo di traino
L1 1 T
€ stato installato a regola d’arte, nel rispetto delle
prescrizioni fornite dalla Casa costruttrice,
sull’autoveicolo:

in fede.



GRAND-DUCHE DE LUXEMBOURG

Luxembourg, le 25 novembre 1999

MINISTERE DES TRANSPORTS 1921, Bodlevera ra!

Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

REFERENCE : No e13%94/20%94/20*0235*01

ANNEXES : Documentation technique

FICHE DE RECEPTION CEE .~ .
EC TYPE-APPROVAL CERTIFICATE "« -

Communication concernant - laréception

Communication concerning =

- I'extension de la réception
the extension of tyyle-approval

d'un type d'élément de construction visé par la directive 94/20/CE m
of a type of a component with regard to Directive 94/20/EC m

Numéro de réception @ . e13%94/20%94/20*0235*01
Type-approval number ' :

Motif de 1'extension : - Diminution de la valeur "D";
Reason of extension : - Diminution de la valeur "S";

- Déplacement du point d'accouplement;

- Type de véhicule supplémentaire auquel le dispositif est
destiné;

- Lieu de production supplémentaire.

SECTION 1
SECTION 1
0.1. Marque (raison sociale du constructeur) : Westtalia
Make (trade name of manufacturer) :
0.2. Type et description(s) commerciale(s)
générale(s) : 316 113

Type and general commercial description(s) :



0.3.

0.3.1.

0.5.

0.7.

0.8.

Moyens d'identification du type, tels que

marqués sur 1'élément de construction © :

Means of identification of type if marked on the
component ¥ :

Emplacement de ce marquage :
Location of that marking :

Nom et adresse du constructeur :
Name and address of manufacturer :

Dans le cas des composants et des

unités techniques séparées, emplacement
et mode d'apposition du marquage de
réception CEE :

In the case of components and separate technical
units, location and method of affixing of the

EC approval mark :

Nom(s) et adresse(s) des usines
d'assemblage
Name(s) and address(es) of assembly plani(s) :

€13%94/20%94/20*0235*01

voir point 0.7. ci-apres

voir point 0.7. ci-aprés

Westfalia-Werke GmbH & Co.
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

sur la plaque du constructeur (marquage estampé ou

autocollant)
fixé sur la face inférieure du tube transversal

Westfalia-Werke GmbH & Co.
Am Sandberg 45
D-33378 Rheda-Wiedenbriick

Westfalia Poland Ltd
ul. Korkowa 39
PL-04-502 Warzawa

SECTION I
SECTION II

Informations supplémentaires
(s'il y a lieu) :
Additional information (where applicable) :

Autorité déléguée:
Assigned authority:

Service technique chargé de
procéder aux essais :

Technical service responsible for carrying out
the tests :

Date du rapport d'essai :
Date of test report :

voir appendice I ci-joint

Société Nationale de Controle Technique-Homologations
L-5201 Sandweiler

UTAC International s.a r.l.

Boite Postale 11
L-6901 Roodt-sur-Syre

08.11.1999



-3- 13%94/20%94/20%0235%01 /= ¢ e

Numéro du rapport d'essai : 10FA52159B

Number of test report :

Remarques (s'il y a lieu) : voir appendice I ci-joint
Remarks (if any) :

Lieu : Luxembourg

Place :

Date : 25 novembre 1999

Date :

Signature : Pour le Ministre des Transports
Signature :

CALARAL

Paul SCHMIT
Commissaire du Gouvernement

Une liste des documents du dossier de réception présenté a I'autorité compétente ayant accordé la
réception, qui peut étre obtenu sur demande, est jointe.

The index to the information package lodged with the competent authority that has granted type approval, which may be obtained
on request, is attached.

voir "INDEX DU DOSSIER DE RECEPTION" ci-joint



1.1.

1.2.

1.3.

1.4.

1.5.

1.6.

1.7.

-4- €13%94/20%94/20*0235*01

APPENDICE I
APPENDIX I

relatif a la fiche de réception CEE n° €13%94/20%94/20*0235*01
concernant la réception de dispositifs d'attelage mécanique visés par la directive 94/20/CE
to EC type-approval certificate no e13*94/20%94/20%0235*%01
concerning the type-approval of mechanical coupling devices with regard to Directive 94/20/EC

Informations complémentaires :
Additional information :

Catégorie du type d'attelage : A50-X
Class of the type of coupling :

Catégories ou types de véhicules auxquels
le dispositif est destiné ou limité : Renault Mégane Scénic, Renaul Scénic

Categories or types of vehicles for which the device is
designed or restricted :

Valeur D maximale [kN] ¥ : 8,0 kN

Maximum D-value [kN]

Charge d'appui verticale S maximale
sur 'attelage [kg] ¥ : 95 kg

Maximum vertical load S at the coupling point [kg] " :

Charge U maximale sur la sellette

d'attelage [t] © : sans objet
Maximum load U at the fifth wheel coupling

point [¢] 7 :

Valeur V maximale [kN] @ : sans objet

Maximum V-value [kN] " :

Instructions concernant le montage du type d'attelage sur le véhicule et photographies ou schémas des
points de fixation sur le véhicule, fournis par le constructeur; informations complémentaires si
I'utilisation du type d'attelage est limitée a des véhicules particuliers :

Instructions of attachment of the coupling type to the vehicle and photographs or drawings of the fixing points at the vehicle given by
the manufacturer; additional information if the use of the coupling type is restricted to special types of vehicles :

Une instruction de montage et d'emploi est jointe a chaque dispositif d'attelage.
Les dispositifs destinés au montage en série dans la construction de véhicules ou de carrosseries ne doivent pas
étre nécessairement accompagnés d'une instruction de montage et d'emploi.



1.8. Informations sur le montage de supports ou de plaques de montage spécifiques

-5- €13%94/20%94/20*0235*01

@ .,
Information of the fitting of special towing brackets or mounting plates " :

Le dispositif d'attelage ne peut étre fixé qu'aux points de fixation prévus et autorisés par le constructeur du
véhicule et avec les moyens de fixation éventuellement prévus.

Remarques “ : sans objet
Remarks ' :

Note explicative et récapitulative des extensions réalisées
Explanatory and recapitulatory note of delivered extensions

sans objet

' Biffer la mention inutile.

" Delete where not applicable.

@ Le numéro de réception CEE par type figurant sur le présent document doit comporter tous les symboles décrits  1'annexe
VII de la directive 70/156/CEE, telle que modifiée en dernier lieu par la directive 92/53/CEE. L'élément de construction
proprement dit doit étre marqué conformément aux prescriptions de la directive particuliére applicable.

2 The BEC type-approval number appearing on this document shall consist of all sections outlined in Annex VII to Directive 70/156/EEC. as last amended by Directive
92/53/EEC. The component itself shall be marked as prescribed in the refevant separate Directive.

@ i les moyens d'identification du type comprennent des symboles ne convenant pas pour décrire les types d'éléments de
construction couverts par la présente fiche de réception, ces symboles doivent étre représentés dans la documentation par le
symbole "?" (p.e.: ABC??123??).

9 |f the means of identification of type contains characters not relevant to describe the component types covered by this type-approval certificate, such characters shall be
represented in the documentation by symbol @ "?" (e.g.: ABC?712377).

“Y compris des informations concernant la possibilité d'utiliser des sellette d'attelage pour le guidage forcé de semi-remorques.

“ [ncluding the information concerning the use of the fifth wheel coupling for the control of semi-trailers.



GRAND-DUCHE DE LUXEMBOURG

MINISTERE DES TRANSPORTS

REFERENCE :

ANNEXES :

No e13*%94/20%94/20%0235%01

INDEX DU DOSSIER DE RECEPTION

Luxembourg, le 25 novembre 1999

19-21, Boulevard Royal

L-2910 LUXEMBOURG

Tél. 478-1 - Télécopieur 241817 - Télex 1465 CIVAIR LU

INDEX TO TYPE-APPROVAL REPORT

Numéro de réception CEE :
EEC type-approval number :

Procés-verbal d'essai :
Test report :

- Rapport technique:
- Index du dossier :

Dossier du constructeur :
Report of manufacturer :

- Fiche de renseignements du constructeur:

- Dessin du dispositif d'attelage:

Autres documents annexés :
Other documents annexed :

Date de délivrance de la réception
initiale :
Date of issue of initial type-approval :

Date de la derniére délivrance de
pages révisées :
Date of last issue of revised pages :

Date de la derniére délivrance d'une
fiche de réception révisée :
Date of last extension :

€13%94/20*94/20*0235*01

10FAS52159B

Pages 1 a6
Annexe A - Page |

316 113

Pages 001, 002
Page 003

sans objet

02.08.1997

sans objet

25.11.1999



T| I h en g el’feSte uten elektrosett

Produsent: WESTFALIA-AUTOMOTIVE GmbH

Godkjennelsesnummer etter direktiv 94/20/EF: e13 00-0235

Klasse: A50-X
Tekniske data:

Bruksomrade:

Type: 316 113
maksimal D-verdi: 8,0 kN
maksimal stgttelast: 75 kg

Bilprodusent: Renault

Modell: (Mégane) Scénic, Phase | og Phase Il

Typebetegnelse: JA

Tekniske spesifikasjoner:

Westfalia-bestillingsnummer: 316113

Detimidlertid kjgretgyprodusentens spesifikasjoner for tilhengerlast, vertikalbelastning og tillatt
totalvekt for vogntoget (kjaretgyets vekt + tilhengerens vekt) som er utslagsgivende, men de
testede verdiene for kmf-enheten ma aldri overskrides. Har du spgrsmal, ta kontakt med en

autorisert Renault-forhandler.

Eksempel:  Tillatt totalvekt for kjgretgy = 1.940 kg
Tillatt tilhengerlast = 1.350 kg
Tillatt totalvekt for vogntog = 2.865 kg
1350 kg max. 1515 kg
’_El_\ //.\','\\
6\ “w‘@ -(;)"
max 925 kg 1940 kg

50

- < e




Falg henvisningene om kjgring med tilhenger i bilprodusentens instruksjonsbok.

De festepunktene som er godkjent av bilprodusenten som standard ma overholdes.
Nasjonale retningslinjer om godkjennelse av monteringer skal overholdes.
Denne monterings- og driftsanvisningen skal legges ved bilens dokumenter.

Tilhengerfestet er en sikkerhetsdel og ma kun monteres av fagfolk.
Enhver endring hhv. ombygging av tilhengerfestet er forbudt. De medfarer at driftstillatelsen
opphgrer.

Fjern isolermasse hhv. understellsbeskyttelse pa bilen i
A omradet for anleggsflatene for tilhengerfestet. Stryk A
sinkstgvmaling pa blanke karosserideler og boringer
(Renault-del-nr. 77 01 406 425).

Alle festeskruene patilhengerfestet skal ettertrekkes med foreskrevet
tiltrekkingsmoment etter ca. 1000 tilhenger-km.

Koplingskulen skal holdes ren og smgres med fett. Hvis det imidlertid blir brukt
sporstabiliserings-innretninger som f.eks. Westfalia ,SSK*, ma koplingskulen veere fri for fett.
Falg henvisningene i de respektive driftsinstruksene.

Sa snart koplingskulen pa et eller annet sted har nadd en diameter pa 49,0 mm eller mindre,
ma tilhengerfestet av sikkerhetsgrunner ikke brukes lenger.

Bilens tomvekt gker med 15,6 kg etter montering av tilhengerfestet.

Endringer forbeholdes.

51



Monteringsveiledning:
(Ta utgangspunkt i medfglgende tegning!)

A NB! For feste av bakplate, se tegning pa side 3 A

For Phase I:

1.) Fjern stgtfangeren. Dette gjgres ved a lgsne de seks torx-skruene pa overkanten av
stgtfangeren, de tre sekskantskruene mellom stgtfanger og bakplate samt de fire eller fem
torx-skruene og den ene sekskantskruen i kanten av hjulutsnittet.

2.) Denmidtersteribben med platemutteren painnsiden av stgtfangeren mafiernes. Pabilen ma
dentilhgrende blikkdelen pa bakplaten bagyes under bunnplaten.

3.) | hgyre vange erstattes de to festeskruene pa slepegyet med de medfalgende skruene
M 8 x 75 og skivene 24 x 8,5 x 2.

4)) Ibakre tverrvange pa bilen settes firkantmutteren M8 eller holdemutterne M8 og dreies 90°
(se side 3).

5.) Vinkelstykkene"4" og"5" skruslgstfast pa oversiden ved hjelp av skruer M 8 x 25 og skriver
24 x 8,5 x 2. Paundersiden brukes skrue M 10 x 35, skive 30 x 10,5 x 3, plate " 26" og mutter
M 10.

6.) Venstre statte "2" fgres fra innsiden inn mot venstre vange og skrus lgst fast med
sekskantskrue M 10 x 125, skiver 30 x 10,5 x 3, mutter M 10 og avstandsraret (som pa
forhand er fart inn i vangen).

7.) Venstre stgtte "3" fgres fra innsiden inn mot hgyre vange og skrus lgst fast med
sekskantskrue M 10 x 100, skive 30 x 10,5 x 3 og avstandsrgret (som pa forhand er fart inn
Ivangen).

8.) Tilhengerfestets grunndel "1" skrus lgst fast med vinkelstykkene "4" og "5" (skruer
M10 x 35, skiver 25 x 10,5 x 3, muttere M10) og stattene " 2" og " 3" (skruer M12 x 40, skiver
30x 12,5 x 3, muttere M 12).

9.) Kulestang"7" skrus lgst fast mellom forbindelsesplatene (skruer M 12 x 70, skiver 24 x 13
X 2,5, muttere M 12). Stikkontaktholderen "8" skrus fast sammen med denne.

10.) Tilhengerfestets grunndelrettestil: Avstanden fradelene patilhengerfestet til bakplaten skal
vaere minst 5 mm. Avstand fra midten av kulen til stgtfangeren skal vaere minst 65 mm (se
tegning). Skrueforbindelsene trekkes fast til med det angitte tiltrekkingsmomentet.

Tiltrekkingsmoment for M 8 = 20 Nm
Tiltrekkingsmoment for M 10 = 40 Nm
Tiltrekkingsmoment for M 12 = 95 Nm

11.) Monter stgtfangeren pa nytt. Skjeer evt. ut stgtfangeren der kulestangen bergrer den.

Endringer forbeholdes.

52



A NB! For feste av bakplate, se tegning pa side 3 A

For Phase Il:

1.) Staetfangeren ma ikke fiernes. Sekskantskruen pa midterste ribbe fiernes fra statfangeren.
Pa bilen bayes den tilhgrende platen pa bilens bakplate under bunnplaten.

2.) |bakre tverrvange pa bilen settes firkantmutteren M8 eller holdemutterne M8 og dreies 90°
(se side 3).

3.) Vinkelstykkene"4" og"5" skruslgstfast pa oversiden ved hjelp av skruer M 8 x 25 og skriver
24 x 8,5 x 2. Paundersiden brukes skrue M 10 x 35, skive 30 x 10,5 x 3, plate " 26" og mutter
M 10.

4.) Venstre stgtte "2" fagres fra innsiden inn mot venstre vange og skrus lgst fast med
sekskantskrue M 10 x 125, skiver 30 x 10,5 x 3, mutter M 10 og avstandsraret (som pa
forhand er fart inn i vangen).

5.) Venstre stgtte "3" fgres fra innsiden inn mot hgyre vange og skrus lgst fast med
sekskantskrue M 10 x 100, skive 30 x 10,5 x 3 og avstandsrgret (som pa forhand er fart inn
ivangen).

6.) Tilhengerfestets grunndel "1" skrus lgst fast med vinkelstykkene "4" og "5" (skruer
M10 x 35, skiver 25 x 10,5 x 3, muttere M10) og stettene " 2" og " 3" (skruer M12 x 40, skiver
30 x 12,5 x 3, muttere M 12).

7.) Kulestang " 7" skrus lgst fast mellom forbindelsesplatene (skruer M 12 x 70, skiver 24 x 13
X 2,5, muttere M 12). Stikkontaktholderen "8" skrus fast sammen med denne.

8.) Tilhengerfestets grunndelrettestil: Avstanden fra delene patilhengerfestettil bakplaten skal

vaere minst 5 mm. Avstand fra midten av kulen til stgtfangeren skal vaere minst 65 mm (se
tegning). Skrueforbindelsene trekkes fast til med det angitte tiltrekkingsmomentet.

Tiltrekkingsmoment for M 8 = 20 Nm
Tiltrekkingsmoment for M 10 = 40 Nm
Tiltrekkingsmoment for M 12 = 95 Nm

Endringer forbeholdes.

53



@ Tr e k h aak zonder elektrische uitrusting

Fabrikant: WESTFALIA-AUTOMOTIVE GmbH

Goedkeurnummer vigs. richtlijn 94/20/EG: e13 00-0235
Klasse: A50-X Type: 316 113

Technische gegevens: maximale D-waarde: 8,0 kN
maximale kogeldruk: 75 kg

Westfalia-bestelnr.: 316 113

Toepassing: Voertuigfabrikant: Renault
Model: (Mégane) Scénic, fase | und fase |l
e-aanduiding: JA

Technische gegevens:

Voor het rijden met aanhangwagen zijn echter de specificaties van de voertuigfabrikant met
betrekking tot het getrokken gewicht, de kogeldruk en het maximaal toelaatbare combinatie-
gewicht (voertuiggewicht + aanhangwagengewicht) bindend, waarbij de goedgekeurde waarden
van de trekhaak niet mogen worden overschreden. Bij vragen hieromtrent gelieve uw Renault-

dealer te raadplegen.

Voorbeeld: Toelaatbaar totaalgewicht van het voertuig =

Toelaatbaar getrokken gewicht =
Maximaal toelaatbaar combinatiegewicht =

A o>

i

1.940 kg
1.350 kg
2.865 kg

54



Houd rekening met de aanwijzingen voor het rijden met aanhangwagen in de handlei-
ding van de voertuigfabrikant.

De door de voertuigfabrikant standaard toegestane bevestigingspunten zijn aangehouden.
Nationale richtlijnen betreffende de montagegoedkeuring moeten in acht worden genomen.
Deze montage- en gebruikshandleiding dient aan de voertuigdocumenten te worden toege-
voegd.

De trekhaak is een veiligheidskritische component die uitsluitend door vakkundig personeel
mag worden ingebouwd. Elke wijziging c.q. aanpassing aan de trekhaak is ontoelaatbaar en
heeft bovendien het vervallen van de homologatie (bedrijfsvergunning) tot gevolg.

De isolatielaag c.g. underbody coating - indien

aanwezig - in het gebied van de montagecontactvlakken
van de trekhaak verwijderen. Blanke carrosseriedelen en
geboorde gaten d.m.v. zinkstoflak

(Renault onderdeelnr. 77 01 406 425) beschermen.

Na ca. 1.000 km met aanhangwagen te hebben gereden dienen alle bevestigingsbouten
van de trekhaak met het voorgeschreven aanhaalkoppel te worden nagetrokken.

De trekhaakkogel altijd schoon en ingevet houden. Indien echter spoorstabilisatie-inrichtingen
zoals bijv. de Westfalia “SSK” gebruikt worden, moet de trekhaakkogel vetvrij zijn. Hiervoor
dienen de aanwijzingen van de betreffende gebruikshandleiding te worden opgevolgd. Zodra
de trekhaakkogel op enige plaats tot een kogeldiameter van 49,0 mm of minder ingesleten is,
mag de trekhaak om veiligheidsredenen niet meer gebruikt worden. Door de montage van de
trekhaak wordt het eigen gewicht van het voertuig met 15,6 kg verhoogd.

Wijzigingen voorbehouden.

55



Montagehandleiding:
(Zie ook bijgaande tekening)
Let op: Gelieve voor de bevestiging aan het achterste afsluitpaneel
rekening te houden met de afbeelding op pag. 3

Voor fase I:

1)

2)

3)

4.

5.)

6.)

7)

8.)

9)

10.)

11.)

56

Bumper verwijderen. Hiertoe de zes torxbouten aan de bovenzijde van de bumper, de drie
zeskantboutentussen bumperen achterafdekplaaten de vierresp. vijftorxboutenende ene
zeskantbout in de wielkast losdraaien.

De middelste rib met plaatmoer aan de binnenzijde van de bumper moetworden verwijderd.
Het onderste deel van de afdekplaat onder de bodemplaat buigen.

In de rechter langsbalk beide bevestigingsbouten van het sleepoog vervangen door de
meegeleverde bouten M 8 x 75 en onderlegringen 24 x 8,5 x 2.

De kokermoer M 8 of de kooimoeren M 8 in de einddwarsbalk van het voertuig inzetten en
90° verdraaien (zie pag. 3).

De haakse strippen ,4“ en ,5* boven met de bouten M 8 x 25 en ringen 24 x 8,5 x 2 los-vast
monteren. Daaronder dient de bout M 10 x 35, de ring 30 x 10,5 x 3, de plaat, 26" en de moer
M 10 te worden toegepast.

Delinker steun"2" tegende binnenzijde vande linker langsbalk schuiven en met zeskantbout
M 10 x 125, onderlegring 30 x 10,5 x 3, moer M 10 en de afstandsbus (die van te voren in
de langsbalk werd geschoven) handvast schroeven.

De rechter steun "3" tegen de binnenzijde van de rechter langsbalk schuiven en met
zeskantbout M 10 x 100, onderlegring 30 x 10,5x 3, moer M 10 en de afstandsbus (die van
te voren in de langsbalk werd geschoven) handvast schroeven.

Het basiselement van de trekhaak "1" handvast aan de beugels "4" en "5" (bouten M10 x
35, onderlegringen 25 x 10,5 x 3, moeren M10) en de steunen"2" en " 3" (bouten M12 x 40,
onderlegringen 30 x 12,5 x 3, moeren M 12) schroeven.

De kogelstang "7" los-vast tussen de verbindingsplaten monteren (bouten M 12 x 70,
onderlegringen 24 x 13 x 2,5, moeren M 12). De houder "8" t.b.v. de contactdoos mede
bevestigen.

Het basiselement van de trekhaak richten: afstand van trekhaak tot achterafdekplaat
minimaal 5 mm. Afstand van het midden van de kogel tot de bumper minimaal 65 mm (zie
tekening). Boutverbindingen volgens aangegeven aanhaalmomenten vastzetten.

Aanhaalmoment voor M 8 = 20 Nm
Aanhaalmoment voor M 10 = 40 Nm
Aanhaalmoment voor M 12 = 95 Nm

De bumper weer monteren. De bumper indien vereist daar uitsnijden waar de kogelstang de
bumper raakt.

Wijzigingen voorbehouden.



Let op: Gelieve voor de bevestiging aan het achterste afsluitpaneel
rekening te houden met de afbeelding op pag. 3

Voor fase ll:

1)

2)

3)

4.)

5.)

6.)

7))

8.)

De bumper hoeft niet te worden verwijderd. De zeskantbouten van de middelste rib van de
bumper verwijderen. Aan de voertuigzijde de bijbehorende plaat aan het achterste
afsluitpaneel onder de bodemplaat buigen.

De kokermoer M 8 of de kooimoeren M 8 in de einddwarsbalk van het voertuig inzetten en
90° verdraaien (zie pag. 3).

De haakse strippen 4 en ,5“ boven met de bouten M 8 x 25 en ringen 24 x 8,5 x 2 los-vast
monteren. Daaronder dientde bout M 10 x 35, dering 30 x 10,5 x 3, de plaat, 26" en de moer
M 10 te worden toegepast.

Delinkersteun" 2" tegen de binnenzijde vande linker langsbalk schuiven en met zeskantbout
M 10 x 125, onderlegring 30 x 10,5 x 3, moer M 10 en de afstandsbus (die van te voren in
de langsbalk werd geschoven) handvast schroeven.

De rechter steun "3" tegen de binnenzijde van de rechter langsbalk schuiven en met
zeskantbout M 10 x 100, onderlegring 30 x 10,5x 3, moer M 10 en de afstandsbus (die van
te voren in de langsbalk werd geschoven) handvast schroeven.

Het basiselement van de trekhaak "1" handvast aan de beugels "4" en"5" (bouten M10 x
35, onderlegringen 25 x 10,5 x 3, moeren M10) en de steunen"2" en " 3" (bouten M12 x 40,
onderlegringen 30 x 12,5 x 3, moeren M 12) schroeven.

De kogelstang "7" los-vast tussen de verbindingsplaten monteren (bouten M 12 x 70,
onderlegringen 24 x 13 x 2,5, moeren M 12). De houder "8" t.b.v. de contactdoos mede
bevestigen.

Het basiselement van de trekhaak richten: afstand van trekhaak tot achterafdekplaat
minimaal 5 mm. Afstand van het midden van de kogel tot de bumper minimaal 65 mm (zie
tekening). Boutverbindingen volgens aangegeven aanhaalmomenten vastzetten.

Aanhaalmoment voor M 8 = 20 Nm
Aanhaalmoment voor M 10 = 40 Nm
Aanhaalmoment voor M 12 = 95 Nm

Wijzigingen voorbehouden.

57



9 D I ag k o k utan El-sats

Tillverkare: WESTFALIA-AUTOMOTIVE GmbH Westfalia best.-nr: 316 113
TillstAndsnummer enligt Riktlinje 94/20/EG: e13 00-0235

Klass: A50-X Typ: 316 113

Tekniska data: maximalt D-varde: 8,0 kN

maximalt stodlast: 75 kg

Anvandningsomrade: Fordonstillverkare: Renault
Modell: (Mégane) Scénic, fas | och fase Il
Typbeteckning: JA

Tekniska data:

Normgivande for kérning ar fordonstillverkarens uppgifter samt slapvagnslasten, stodlasten och
tillaten dragvikt (fordonets vikt + slapvagnsvikten), varvid KmHns provade varden inte far
overskridas. Kontakta Renault-aterforsaljaren vid fragor.

Exempel: Tillaten totalvikt for fordonet = 1.940 kg
Tillaten slapvagnsvikt = 1.350 kg
Tillaten totalvikt for slapkorning = 2.865 kg

58



Folj anvisningarna om kérning med slapvagn i fordonstillverkarens instruktionsbok.

De av fordonstillverkaren tillatna standard-fastsattningspunkterna har foljts.
Nationella riktlinjer betraffande monteringen skall beaktas.
Denna monterings- och bruksanvisning skall bifogas till fordonshandlingarna.

Dragkroken &r en sakerhetsdel och far endast monteras av fackpersonal.
Det ar forbjudet att gora andringar resp ombyggnader pa dragkroken. Detta leder till att
drifttillstandet dras in.

Tag bort isoleringsmassan resp underplatens ev
skyddsbelaggning i omradet kring dragkrokens
A anliggningsytor. Bestryk blanka karosseridelar samt A
borrhalen med zinkskyddsfarg
(Renault reservdelsnr 77 01 406 425).

Efterdrag dragkrokens samtliga fastsattningsskruvar annu en gang efter ca 1000
slapvagns-km med de foreskrivna atdragningsmomenten.

Dragkroken skall hallas ren och fettas in. Anvander man sakerhetskoppling, exempelvis West-
falia "SSK” maste kopplingskulan vara fri fran fett. Beakta anvisningarna i respektive
bruksanvisning.

Da kopplingskulans diameter pa nagot stélle &r 49.0 mm eller mindre, far dragkroken av
sakerhetsskal inte langre anvandas.

Bilens tomvikt 6kas med ca 15,6 kg efter monteringen av dragkroken.

Med forbehall for andringar.

59



Monteringsanvisning:
(Observera den bildliga atergivningen)

OBS: Beakta bilden pa sidan tre vid fastsattningen av
den bakre avslutsplaten

For fas I:

1)

2)

3)

4.

5.)

6.)

7)

8.)

9)

10.)

11.)

60

Tag bort stétfangaren. Lossa hartill de sex torxskruvarna pa stotfangarens 6vre kant, de tre
sexkantskruvarna mellan stotfangaren och den bakre avslutsplaten, samt de fyra resp fem
torxskruvarna och en sexkantskruvi hjulhusomradet.

Den mellersta skenan med platmuttern pa stotfangarens insida maste tas bort. Boj den
tillhorande platen pa fordonssidan vid den bakre avslutsplaten under golvplaten.

Byt bogseringsdglans bada fastsattningsskruvar i den hogra langsbalken mot de
medlevererade skruvarna M8 x 75 och brickorna 24 x 8,5 x 2.

Satt i ladmuttern M8 eller hylsmuttern M8 i fordonets tvarbalk och dra at den 90° (se
sidan 3).

Skruv 16s fast vinklarna "4” och ”5” upptill med hjalp av skruvarna M8 x 25 och brickorna
24 x8,5x 2. Anvand nedtill skruven M10 x 35, brickan 30x 10,5 x 3, plattan ”26” samt muttern
M10.

Placera det vanstra staget "2” fran insidan pa vanster langsbalk och skruva lost fast det med
sexkantskruven M10 x 125, med brickorna 30 x 10,5 x 3, muttern M10 och distansréret (har
tidigare styrts in i langsbalken).

Placera det hogra staget 3" fran insidan pa hoger langsbalken och skruva |6s fast det med
sexkantskruven M10 x 100, brickan 30 x 10,5 x 3 och distansroret (har tidigare styrts in |
langsbalken).

Skruv 16st fast dragkrokens grunddel "1” med vinklarna "4” och ”"5” (skruvarna M10 x 35,
brickorna 25 x 10,5 x 3, muttern M10) och staget "2” och "3” (skruvarna M12 x 40, brickorna
30 x 12,5 x 3, muttern M12).

Skruv l6st fast kulstangen "7” mellan forbindningsplatarna (skruvarna M12 x 70, brickorna
24 x 13 x 2,5, muttern M12). Skruva fast med eluttagets hallare "8”.

Justera laget for dragkrokens grunddel: Avstandet fran dragkroken delar till den bakre
avslutsplaten maste vara minst 5 mm. Avstandet fran kulans centrumtill stotfangaren maste
vara minst 65 mm (se bilden). Drag fast skruvkopplingarna med de angivna
atdragningsmomenten.

Atdragningsmoment for M 8 = 20 Nm
Atdragningsmoment for M 10 = 40 Nm
Atdragningsmoment for M 12 = 95 Nm

Montera stotfangaren igen. Skar ut stotfangaren pa det stallet, dar dragkroken ligger an.

Med forbehall for andringar.



OBS: Beakta bilden pa sidan tre vid fastsattningen av
den bakre avslutsplaten

For fas Il

1.) Stotfangaren farinte tas bort. Ta bort sexkantskruven fran ribban i mitten. Boj det tillhérande
blecket pa bakluckan under golvplattan mot fordonet.

2.) Satt i ldadmuttern M8 eller hylsmuttern M8 i fordonets tvarbalk och dra at den 90° (se
sidan 3).

3.) Skruv I6s fast vinklarna "4” och "5” upptill med hjalp av skruvarna M8 x 25 och brickorna
24 x8,5x 2. Anvand nedtill skruven M10 x 35, brickan 30 x 10,5 x 3, plattan "26” samt muttern
M10.

4)) Placeradetvanstrastaget"2” franinsidan pa vanster langsbalk och skruva l6st fast det med
sexkantskruven M10 x 125, med brickorna 30 x 10,5 x 3, muttern M10 och distansréret (har
tidigare styrts in i langsbalken).

5.) Placeradet hogra staget "3” fran insidan pa hoger langsbalken och skruva I6s fast det med
sexkantskruven M10 x 100, brickan 30 x 10,5 x 3 och distansroret (har tidigare styrts in i
langsbalken).

6.) Skruv l6st fast dragkrokens grunddel ”1” med vinklarna "4” och "5” (skruvarna M10 x 35,
brickorna 25 x 10,5 x 3, muttern M10) och staget "2” och "3” (skruvarna M12 x 40, brickorna
30 x 12,5 x 3, muttern M12).

7.) Skruv lost fast kulstangen "7” mellan forbindningsplatarna (skruvarna M12 x 70, brickorna
24 x 13 x 2,5, muttern M12). Skruva fast med eluttagets hallare "8”.

8.) Justera laget for dragkrokens grunddel: Avstandet fran dragkroken delar till den bakre

avslutsplaten maste varaminst5 mm. Avstandet fran kulans centrum till stétfangaren maste
vara minst 65 mm (se bilden). Drag fast skruvkopplingarna med de angivna
atdragningsmomenten.

Atdragningsmoment for M 8 = 20 Nm
Atdragningsmoment for M 10 = 40 Nm
Atdragningsmoment for M 12 = 95 Nm

Med forbehall for andringar.

61



@ Haki HOIOW“icze bez wyposazenia elektrycznego

Producent: WESTFALIA-AUTOMOTIVE GmbH

Nr zamoéwieniowy firmy Westfalia: 316 113

Numer zezwolenia wedtug wytycznych 94/20/EG: e13 00-0235

Klasa: A50-X Typ: 316 113

Dane techniczne: maksymalna warto$¢ D: 8,0 kN
maksymalne obcigzenie podparciowe: 75 kg

Zakres stosowania: Producent samochodu: Renault
Model: (Mégane) Scénic, fazy | oraz fazy Il
Oznaczenie typu: JA

Dane techniczne:

Miarodajnymi informacjami dla jazdy z przyczepg sg dane producenta odnosnie obcigzenia
przyczepowego, obcigzenia podparciowego i dopuszczalnego ciezaru catkowitego
sktadu (ciezar samochodu + ciezar przyczepy), przy czym sprawdzone wartosci parametrow
haka holowniczego nie mogg zostac¢ przekroczone. W przypadku watpliwosci nalezy zwrocic
sie do przedstawiciela handlowego firmy Renault.

Przyktad:  dopuszczalny ciezar catkowity samochodu = 1.940 kg
dopuszczalne obcigzenie przyczepowe = 1.350 kg
dopuszczalny ciezar catkowity sktadu = 2.865 kg

max 925 kg 1940 kg

PEH s
o N = Ly e

62



Nalezy przestrzegaé¢ zalecen zawartych w instrukcji eksploatacji samochodu
odnosnie jazdy z przyczepq.

Podane przez producenta pojazdu punkty mocowania, ktore posiadajg seryjne
dopuszczenie, Sg zachowane.

Nalezy przestrzegaC¢ narodowych wytycznych dotyczgcych potwierdzenia
zamontowan.

Niniejszg instrukcje montazu i eksploatacji nalezy dotgczy¢ do dokumentow
samochodu.

Hak holowniczy jest elementem wptywajgcym na bezpieczenstwo jazdy i moze
zosta¢ zainstalowany wytgcznie przez personel wyspecjalizowany.

Niedopuszczalne jest wprowadzanie jakichkolwiek zmian w konstrukcji haka holowniczego.
Prowadzi to do wygasniecia dopuszczenia do stosowania.

Jesli w miejscu zainstalowania haka holowniczego
znajduje sie¢ masa izolacyjna wzglednie ostona podwozia

A samochodu, nalezy ja usungc¢. Niepokryte miejsca A
karoserii jak rowniez wywiercone otwory nalezy
pomalowac¢ farbg cynkowag
(nr. czesci firmy Renault 77 01 406 425).

Wszystkie sruby mocujgce haka holowniczego nalezy dokreci¢ po
przejechaniu ok. 1000 km z przyczep3.

Kule sprzegta nalezy utrzymywac w czystosci i smarowac. W przypadku stosowania urzgdzen
stabilizacyjnych, jak np. system “SSK” firmy Westfalia, kula sprzegta nie moze byc¢
nasmarowana. Nalezy stosowac zalecenia zawarte w odnosnych instrukcjach eksploatacji.
Jezeli w dowolnym miejscu $rednica kuli sprzegta bedzie wynosita 49,0 mm lub mniej hak
holowniczy nie moze by¢ uzywany ze wzgledow bezpieczenstwa jazdy.

Po zamontowaniu haka holowniczego waga pustego samochodu zwigksza sie 0 15,6 kg.

Zastrzega sie mozliwos¢ wprowadzania zmian.

63



@ Instrukcja montazu:
alezy przestrzegac informacji w postaci prezentacji graficznej!)

Uwaga: Przy mocowaniu do blachy tylnej nalezy zwrdcié
uwage na prezentacje graficzng na stronie trzeciej

Dla fazy I:

1)

2)

3)

5)

6.)

7)

8.)

9.)

10.)

11)

64

Usunac zderzak. Wtym celu nalezy odkrecic szesc srub typu Torx, ktére znajduja sie przy
gornej krawedzi zderzaka, trzy sruby z Ibem szesciokatnym, ktére znajduja sie pomiedzy

zderzakiem i blacha tylna, jak rowniez cztery wzglednie piec srub Torx i jedna srube z
Ibem szesciokatnym w strefie biezni kola.

Usunac srodkowe zebro z nakretka blaszana znajdujace sie od wewnetrznej strony
zderzaka. Wygiac blache znajdujaca sie przy blasze koncowej pod blacha denna.

W prawym dzwigarze podluznym zastapic obie sruby mocujace uchwyt holowniczy
dostarczonymi srubami M 8 x 75 oraz podkladkami 24 x 8,5 x 2.

Wprowadzi¢ do tylnego dzwigara poprzecznego samochodu nakretke skrzynkowag M8
lub nakretki klatkowe M8 i przekreci¢ o 90° (patrz strona 3).

Przykrecic luzno katowniki ,,4% oraz ,,5“ u gory za pomoca srub M 8 x 25, podkladek
24 x 8,5 x 2. Na dole nalezy zastosowac srube M 10 x 35, podkladke 30 x 10,5 x 3, plytke

»26% oraz nakretke M 10.

Umiescic lewa podpore ukosna ,,2“ od wewnatrz przy lewym dzwigarze podluznym i
przykrecic luzno za pomoca sruby M 10 x 125, podkladek 30 x 10,5 x 3, nakretki M 10

oraz rurki dystansowej (uprzednio wlozonej do dzwigara podluznego).

Umiescic prawa podpore ukosna ,,3“ od wewnatrz przy prawym dzwigarze podluznym
i przykrecic luzno za pomoca sruby M 10 x 100, podkladki 30 x 10,5 x 3, oraz rurki

dystansowej (uprzednio wlozonej do dzwigara podluznego).

Przykrecic luzno element podstawowy haka holowniczego ,, 1% do katownikow ,,4 oraz
»D“ (sruby M 10 x 35, podkladki 25 x 10,5 x 3, nakretki M 10) oraz do podpo6r ukosnych

»2“ i ,3% (sruby M 12 x 40, podkladki 30 x 12,5 x 3, nakretki M 12).

Przykrecic luzno drazek kulowy ,, 7% pomiedzy blaszanymi elementamilaczacymi (sruby
M 12 x 70, podkladki 24 x 13 x 2,5, nakretki M 12). Przy wykonywaniu powyzszych

polaczen srubowych nalezy réwniez przymocowac uchwyt gniazda wtykowego ,,8%.

Ustawianie elementu podstawowego haka holowniczego: odleglosc elementow haka
holowniczego od tylnej blachy musi wynosic co najmniej 5 mm. Odleglosc srodka kuli

do zderzaka musi wynosic co najmniej 65 mm (patrz szkic). Dokrecic polaczenia srubowe
stosujac podany moment dokrecajacy.

Moment dokrecajacy dla M8 = 20Nm
Moment dokrecajacy dla M10 = 40Nm
Moment dokrecajacy dla M12 = 95Nm

Ponownie zainstalowac zderzak. W razie potrzeby wyciac zderzak w miejscu gdzie styka
sie on z drazkiem kulowym.

Zastrzega sie mozliwos¢ wprowadzania zmian.



: Uwaga: Przy mocowaniu do blachy tylnej nalezy zwroci¢

uwage na prezentacje graficzng na stronie trzeciej

PL
A

Dla fazy Il:

1)

3)

4)

5)

6.)

7.)

8.)

Nie trzeba usuwac zderzaka. Usungc¢ Srube z tbem szesciokgtnym ze srodkowego zebra
zderzaka. Od strony pojazdu wygia¢ odpowiednig blache znajdujgcg sie przy blasze
tylnej pod blaszanym dnem.

Wprowadzi¢ do tylnego dzwigara poprzecznego samochodu nakretke skrzynkowg M8
lub nakretki klatkowe M8 i przekrecic o 90° (patrz strona 3).

Przykrecic luzno katowniki ,,4% oraz ,,5% u gory za pomoca srub M 8 x 25, podkladek
24 x 8,5 x 2. Nadole nalezy zastosowac srube M 10 x 35, podkladke 30 x 10,5 x 3, plytke

»26% oraz nakretke M 10.

Umiescic lewa podpore ukosna ,,2%“ od wewnatrz przy lewym dzwigarze podluznym i
przykrecic luzno za pomoca sruby M 10 x 125, podkladek 30 x 10,5 x 3, nakretki M 10

oraz rurki dystansowej (uprzednio wlozonej do dzwigara podluznego).

Umiescic prawa podpore ukosna ,,3“ od wewnatrz przy prawym dzwigarze podluznym
i przykrecic luzno za pomoca sruby M 10 x 100, podkladki 30 x 10,5 x 3, oraz rurki

dystansowej (uprzednio wlozonej do dzwigara podluznego).

Przykrecic luzno element podstawowy haka holowniczego ,,1“ do katownikoéw ,,4 oraz
»9D“ (sruby M 10 x 35, podkladki 25 x 10,5 x 3, nakretki M 10) oraz do podpo6r ukosnych

»2“ i ,3% (sruby M 12 x 40, podkladki 30 x 12,5 x 3, nakretki M 12).

Przykrecic luzno drazek kulowy ,, 7% pomiedzy blaszanymi elementamilaczacymi (sruby
M 12 x 70, podkladki 24 x 13 x 2,5, nakretki M 12). Przy wykonywaniu powyzszych

polaczen srubowych nalezy réwniez przymocowac uchwyt gniazda wtykowego ,,8%.

Ustawianie elementu podstawowego haka holowniczego: odleglosc elementow haka
holowniczego od tylnej blachy musi wynosic co najmniej 5 mm. Odleglosc srodka kuli

do zderzaka musi wynosic co najmniej 65 mm (patrz szkic). Dokrecic polaczenia srubowe
stosujac podany moment dokrecajacy.

Moment dokrecajacy dla M8 = 20Nm
Moment dokrecajacy dla M10 = 40Nm
Moment dokrecajacy dla M12 = 95Nm

Zastrzega sie mozliwos¢ wprowadzania zmian.

65





